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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the Customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.
This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

Standard(s) Section Description Test Result |Judgement| Remark
15.207 AC Power Line Conducted Emissions | ~ -—— N/A NOTE (4)
15.205 APPENDIX A
15.209 Radiated Emissions APPENDIX B Pass | -—-
15.407(b) APPENDIX C
15.407(a) Bandwidth APPENDIX D Pass | --—--
15.407(a) Output Power APPENDIX E Pass | -
15.407(a) Power Spectral Density APPENDIX F Pass | -
15.203 Antenna Requirement | e Pass | -—-—--
15.407(c) Automatically Discontinue Transmission | - Pass NOTE (3)

Statement of Conformity
The statement of conformity is based on the binary decision rule according to IEC Guide 115 and ILAC G8
"simple acceptance" principle. Without considering measurement uncertainty, its specific risk is less than 50%
PFA. (PFA: Probability of False Accept)

NOTE:

(1) ”"N/A” denotes test is not applicable in this Test Report.

(2) The report format version is TP.1.1.1.

(3) The EUT can detect the controlling signal of ACK message transmitting from remote device and verify
whether it shall resend or discontinue transmission.

(4) This is a DC input device.
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1.1 TEST FACILITY

(FCC DN: TW0659)
O Co5 O CBO8

(FCC DN: TW0659)
O Co6 CB21

A. Radiated emissions test :

o CB11 O

O CB22

1.2 MEASUREMENT UNCERTAINTY

The test locations stated below are under the TAF Accreditation Number 0659.
The test location(s) used to collect the test data in this report are:
No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

SR10

No. 72, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

SR

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.

Measurement Frequency

Test Site R U (dB)
ange

0.03 GHz ~ 0.2 GHz 4.17

0.2 GHz ~1 GHz 4.72

1 GHz ~ 6 GHz 5.21

CcB21 6 GHz ~ 18 GHz 5.51

18 GHz ~ 26 GHz 3.69

26 GHz ~ 40 GHz 4.23

B. Conducted test:

Test ltem U,(dB)
Occupied Bandwidth 0.5332
Qutput power 0.3669
Power Spectral Density 0.6590
Conducted Spurious emissions 0.5416
Conducted Band edges 0.5335
Frequency Stability 0.5333

NOTE:

1.3 TEST ENVIRONMENT CONDITIONS

Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.

Test ltem Environment Condition Test Voltage Tested by
Radiated emissions below 1 GHz Refer to data DC 48V Mark Wang
Radiated emissions above 1 GHz Refer to data DC 48V Mark Wang
Bandwidth 22.8 °C, 58 % DC 48V Ken Lan
Output Power 23.9 °C, 47 % DC 48V Ken Lan
Power Spectral Density 22.8 °C, 58 % DC 48V Ken Lan
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1.4 DUTY CYCLE
If duty cycle is =2 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.
Remark Delta 2 Delta 3 On Time/Period | 10 log(1/Duty Cycle)
Mode ON | Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11a 2.070 1 2.070 2.130 97.18% 0.12
IEEE 802.11n (HT20) 4.340 1 4.340 4.340 100.00% 0.00
IEEE 802.11n (HT40) 5.374 1 5.374 5.478 98.10% 0.08
IEEE 802.11ac (VHT20) 6.120 1 6.120 6.120 100.00% 0.00
IEEE 802.11ac (VHT40) 5.340 1 5.340 5.460 97.80% 0.10
IEEE 802.11ac (VHT80) 5.360 1 5.360 5.480 97.81% 0.10
IEEE 802.11ax (HE20) 3.440 1 3.440 3.440 100.00% 0.00
IEEE 802.11ax (HE40) 5.370 1 5.370 5.490 97.81% 0.10
IEEE 802.11a IEEE 802.11n (HT20)
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IEEE 802.11n (HT40) IEEE 802.11ac (VHT20)
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For RU Configuration:

Remark Delta 1 Delta 2 On Time/Period | 10 log(1/Duty Cycle)
Mode ON Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11ax (HE20) 2.730 1 2.730 2.770 98.56% 0.06
IEEE 802.11ax (HE40) 1.370 1 1.370 1.438 95.27% 0.21
IEEE 802.11ax (HE80) 0.680 1 0.680 0.730 93.15% 0.31
IEEE 802.11ax (HE20) IEEE 802.11ax (HE40)
® o ® E=H
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2 GENERAL INFORMATION

2.1 DESCRIPTION OF EUT

(1) 8 inch Touch Screen Table top

. )
Equipment (2) 10.1 inch Touch Screen Table top
(1) M202404005
Model Name (2) M202404006
Brand Name CRESTRON

Model Difference

M202404005: Screen size 8 Inch Table top.
M202404006: Screen size 10.1 Inch Table top

Power Source

DC voltage supplied from PoE.

Power Rating

Input 48 VDC 350mA (802.3at type 1)
Input 48 VDC 600mA (802.3at type 2)

Products Covered

N/A

Operation Band

UNII-1: 5150 MHz to 5250 MHz
UNII-3: 5725 MHz to 5850 MHz

Operation Frequency

UNII-1: 5180 MHz to 5240 MHz
UNII-3: 5745 MHz to 5825 MHz

Modulation Technology

OFDM, OFDMA

Transfer Rate

802.11a: 54/48/36/24/18/12/9/6 Mbps
802.11n: Up to 300 Mbps

802.11ac: Up to 866.7 Mbps
802.11ax: Up to 1201 Mbps

Output Power Max.
for UNII-1

IEEE 802.11a: 14.58 dBm (0.0287 W)

IEEE 802.11n (HT20): 14.95 dBm (0.0312 W)
IEEE 802.11n (HT40): 16.11 dBm (0.0408 W)
IEEE 802.11ac (VHT20): 14.83 dBm (0.0304 W)
IEEE 802.11ac (VHT40): 16.06 dBm (0.0403 W)
IEEE 802.11ac (VHT80): 16.35 dBm (0.0432 W)
IEEE 802.11ax (HE20): 15.12 dBm (0.0325 W)
IEEE 802.11ax (HE40): 16.43 dBm (0.0439 W)
IEEE 802.11ax (HE80): 16.43 dBm (0.0439 W)

Output Power Max.
for UNII-3

IEEE 802.11a: 19.81 dBm (0.0956 W)

IEEE 802.11n (HT20): 17.89 dBm (0.0615 W)
IEEE 802.11n (HT40): 17.83 dBm (0.0607 W)
IEEE 802.11ac (VHT20): 17.82 dBm (0.0605 W)
IEEE 802.11ac (VHT40): 17.77 dBm (0.0599 W)
IEEE 802.11ac (VHT80): 17.61 dBm (0.0577 W)
IEEE 802.11ax (HE20): 16.83 dBm (0.0482 W)
IEEE 802.11ax (HE40): 16.64 dBm (0.0461 W)
IEEE 802.11ax (HE80): 16.74 dBm (0.0472 W)

Test Software Version

Qualcomm Radio Control Toolkit Version 4.0.00203.0

Test Model M202404006
Sample Status Engineering Sample
EUT Modification(s) N/A

NOTE:

(1) The above EUT information is declared by manufacturer and for more detailed features description,

please refers to the manufacturer's specifications or user's manual.
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(2) Channel List:

IEEE 802.11a
IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)
IEEE 802.11ax (HE20)

IEEE 802.11n (HT40)
IEEE 802.11ac (VHT40)
IEEE 802.11ax (HE40)

IEEE 802.11ac (VHT80)
IEEE 802.11ax (HE80)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MHz) Channel (MHz) Channel (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

IEEE 802.11a

IEEE 802.11n (HT40)
IEEE 802.11ac (VHT40)
IEEE 802.11ax (HE40)

IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)
IEEE 802.11ax (HE20)

IEEE 802.11ac (VHT80)
IEEE 802.11ax (HE80)

UNII-3 UNII-3 UNII-3
Channel Fr?haltlj_'ezr;cy Channel Fr?hc;ltlj_'ezr;cy Channel Frzaltlj_'ezr;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
(3) Table for Filed Antenna:
For Screen size 8 Inch Table top:
Antenna| Manufacture Part number Type Connector Fr?l\cjllﬁezr;cy 8?3'3
2420-2480 0.65
SHENZHEN 5150-5250 3.97
. SUNWAY 5750-5850 4.23
Main 1100016748 FPC I-PEX 5950-6450 4.60
COMMUNICATIO
N CO. LTD. 6450-6550 3.47
' 6550-6850 3.47
6850-7150 2.41
2420-2480 2.19
SHENZHEN S750-8080 |68
SUNWAY . .
Aux 1100016749 FPC I-PEX 5950-6450 4.73
COMMUNICATIO
N CO. LTD. 6450-6550 2.83
' 6550-6850 3.76
6850-7150 3.76
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For Screen size 10 Inch Table top:

Frequency Gain

Antenna| Manufacture Part number Type Connector (MHz) (dB)
2420-2480 2.41

N 1%
SUNWAY .

Main 1100016748 FPC I-PEX 5950-6450 3.54
COMMUNICATIO 6450-6550 357

N CO., LTD. 6550-6850 3.57
6850-7150 2.78
2420-2480 1.72
SHENZHEN 5150-5250 2.61

5750-5850 | 4.52

Aux SUNWAY 1100016749 FPC I-PEX 5950-6450 | 4.77
COMMUNICATIO

N CO. LTD. 64506550 | 5.26

’ 6550-6850 | 5.96

68507150 | 5.96

NOTE:
(a) Antenna gain higher is used for testing.
(b) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters
and receivers (2T2R).
(c) UNII-1 Directional Gain = 10log [(106"20 + 10220 + . + 10©M20)2/NanT] = 6.54 dBi > 6 dBi.
UNII-3 Directional Gain = 10log [(108"2° + 10%220 + ., + 10©"20)2/NanT] = 8.10 dBi > 6 dBi.
(d) For Power Spectral Density:
To UNII-1,
The reduced power spectral density limits = 11 - (6.54 - 6) = 10.46
To UNII-3,
The reduced power spectral density limits = 30 - (8.10 - 6) = 27.90
(e) For Output Power:
To UNII-1,
The reduced output power limits = 24 - (6.54 - 6) = 23.46
To UNII-3,
The reduced output power limits = 30 - (8.10 - 6) = 27.90

(4) The above Antenna information are derived from the antenna data sheet provided by manufacturer and
for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.

(5) Operating Mode and Antenna Configuration
TX Mode

Operating Mode 21X

IEEE 802.11a V (

IEEE 802.11n (HT20) V (

IEEE 802.11n (HT40) V (Main +Aux)
IEEE 802.11ac (VHT20) V (Main +Aux)
IEEE 802.11ac (VHT40) V (Main +Aux)

V(
V(
V(
V(

Main +Aux)
Main +Aux)

IEEE 802.11ac (VHT80) Main +Aux)
IEEE 802.11ax (HE20) Main +Aux)
IEEE 802.11ax (HE40) Main +Aux)
IEEE 802.11ax (HE80) Main +Aux)
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2.2 TEST MODES

Test Items Test mode Channel Note
Transmitter Radiated Emissions TX Mode_IEEE 802.11ax (HE80) 49 _
(below 1GHz)
TX Mode_|EEE 802.11a 36/48
TX Mode_IEEE 802.11n (HT20) 149/165
TX Mode |EEE 802.11ax (HE20)
TX Mode_IEEE 802.11n (HT40) 38/46 Bandedge
TX Mode |EEE 802.11ax (HE40) 151/159
TX Mode_|EEE 802.11ac (VHT80) 42
Transmitter Radiated Emissions TX Mode_|IEEE 802.11ax (HE80) 155
(above 1GHz) TX Mode_|EEE 802.11a 36/40/48
TX Mode |EEE 802.11ax (HE20)
TX Mode_|EEE 802.11n (HT40) 38/46 Harmonic
TX Mode |EEE 802.11ax (HE40) 151/159
TX Mode_|EEE 802.11ac (VHT80) 42
TX Mode |EEE 802.11ax (HES80) 155
Transmitter Radiated Emissions TX Mode_IEEE 802.11ax (HE80) 492 )
(above 18GHz) - '
TX Mode_|EEE 802.11a 36/40/48
Bandwidth & TX Mode |EEE 802.11ax (HE20)
Power Speciral Density TX Mode_|EEE 802.11n (HT40) 38/46 -
TX Mode |EEE 802.11ax (HE40) 151/159
TX Mode_|EEE 802.11ac (VHT80) 42
TX Mode |EEE 802.11ax (HES80) 155
TX Mode_|EEE 802.11a
TX Mode_|EEE 802.11n (HT20) 36/40/48
TX Mode_|EEE 802.11ac (VHT20) 149/157/165
TX Mode |EEE 802.11ax (HE20)
Output Power TX Mode_|EEE 802.11n (HT40) 38/46 -
TX Mode_|EEE 802.11ac (VHT40) 151/159
TX Mode |EEE 802.11ax (HE40)
TX Mode_|EEE 802.11ac (VHT80) 42
TX Mode |EEE 802.11ax (HE80) 155

NOTE:

(1) Forradiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst case

(Horizontal) is recorded.

(2) Al X,Y and Z axes are evaluated, but only the worst case (X axis) is recorded.
(3) IEEE 802.11n (HT20) & IEEE 802.11n (HT40) mode is worse than IEEE 802.11ac (VHT20) & IEEE
802.11ac (VHT 40) mode, so we select IEEE 802.11n (HT20) & IEEE 802.11n (HT40) mode for the test.
(4) The output power and power spectral density of all supported configurations of Full and Partial RU were
all tested and recorded in the report, for other test items only the worst RU mode was tested and

recorded.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.
! 2
NB (B) EUT POE(A)
2.4 SUPPORT UNITS
ltem| Equipment Brand Model No. Series No. Remarks
A PoE NETGEAR GS305EPP N/A Supplied by test requester
B NB dyna Portege-X40 G N/A Furnished by test lab.
ltem Shielded Ferrite Core Length Cable Type Remarks
1 N/A N/A 1.5m TypeC to TypeC Furnished by test lab.
2 N/A N/A 1m RJ45 Supplied by test requester
Project No.: 2502T154 Page 15 of 190 Report Version: R01
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3.1 LIMIT

has to be followed.

3 RADIATED EMISSIONS TEST

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table below

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BAND

S

Frequency EIRP Limit Equivalent Field Strength at 3m
(MHz) (dBm) (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27 (NOTE 2) 68.3
10 (NOTE 2) 105.3
5725-5850 15.6 (NOTE 2) 110.9
27 (NOTE 2) 122.3

NOTE:

E =

3

Calculation example:

puV/im, where P is the eirp (Watts)

(2) According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing linearly to
a level of 27 dBm/MHz at the band edge.

(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
10000004/ 30P

Reading Level Correct Factor Measurement Value
(dBpV) (dB/m) (dBpV/m)
36.23 -11.97 = 24.26
Measurement Value Limit Value Margin Level
(dBuV/m) (dBuV/m) (dB)
24.26 40 = -15.74
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Spectrum Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

3.2 TEST PROCEDURE

a. The measuring distance of 1 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 30MHZz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

c. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

d. The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. Foreach suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights find the maximum reading (used Bore sight function).

f. The receiver system was set to peak and average detect function and specified bandwidth with maximum
hold mode when the test frequency is above 1GHz.

g. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

h. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak reading
compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)

i. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed to
meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

j.  For the actual test configuration, please refer to the related Item — EUT TEST PHOTO.

3.3 DEVIATION FROM TEST STANDARD

No deviation.
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3.4 TEST SETUP

9 kHz to 30 MHz

Ground Plane

Receiver

30 MHz to 1 GHz

i1-4m
< > i
3m \'4
e, 1
| EUT |
k T ] 1m
0.8 m
A

Ground Plane

|Receiver -1 Amp.
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Above 1 GHz

A
A
- ,/’,\l
<[
1
' |
1
1
|
]
1
1
|
i

< > i am
3m :
1
) | EUT | DI—F:
| \ 4
'0.7 m D
A ° ] !
0.8 m ! 1m

N ¢ 0.3m '

Ground Plane

3.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
3.6 TEST RESULT -9 KHZ TO 30 MHZ

Please refer to the APPENDIX A.

3.7 TEST RESULT - 30 MHZ TO 1 GHZ

Please refer to the APPENDIX B.

3.8 TEST RESULT - ABOVE 1 GHZ

Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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4 BANDWIDTH TEST

41 LIMIT
Section Test Item Frequ(e'\r/lchyzl)?ange
5150-5250
26 dB Bandwidth 5250-5350
15.407(a) 5470-5725
Minimum 500 kHz 6 dB Bandwidth 5725-5850

4.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 26 dB Bandwidth
RBW 300 kHz(_Bandwidth 20 MHz)
1 MHz(Bandwidth 40 MHz and 80 MHz)
VBW 1 MHz(Bandwidth 20 MHz)
3 MHz(Bandwidth 40 MHz and 80 MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto

4.3 DEVIATION FROM TEST STANDARD
No deviation.

4.4 TEST SETUP

EUT SPECTRUM
ANALYZER

4.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
4.6 TEST RESULT

Please refer to the APPENDIX D.
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5 OUTPUT POWER TEST

51 LIMIT
Section Test Item Limit FESIOTE) REE
(MHz)
Fixed:1 Watt (30 dBm)
Mobile and portable: 250 mW (24 5150-5250
15.407(a) Maximum Output Power dBm) 5250-5350
250 mW (24 dBm)
5470-5725
1 Watt (30dBm) 5725-5850
Note: The maximum e.i.r.p at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW(21 dBm).

5.2 TEST PROCEDURE

a. The EUT was directly connected to the peak power analyzer and antenna output port as show in the block
diagram below.

b. The maximum peak conducted output power was performed in accordance with method of clause E. 3. a)
FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
a)Method PM (Measurement using an RF average power meter):
(i) Measurements may be performed using a wideband RF power meter with a thermocouple detector or
equivalent if all of the following conditions are satisfied
The EUT is configured to transmit continuously or to transmit with a constant duty cycle.
At all times when the EUT is transmitting, it must be transmitting at its maximum power control level.
The integration period of the power meter exceeds the repetition period of the transmitted signal by at
least a factor of five.
(ii) If the transmitter does not transmit continuously, measure the duty cycle, x, of the transmitter output
signal as described in 11.B.
(iii) Measure the average power of the transmitter. This measurement is an average over both the on and
off periods of the transmitter.
(iv) Adjust the measurement in dBm by adding 10 log (1/x) where x is the duty cycle (e.g., 10 log (1/0.25)
if the duty cycle is 25%).

5.3 DEVIATION FROM TEST STANDARD
No deviation.

5.4 TEST SETUP

EUT Power Sensor Peak Power Analyzer

5.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULT

Please refer to the APPENDIX E.
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6 POWER SPECTRAL DENSITY

6.1 LIMIT
Section Test Item Limit Fraguengy REee
(MHz)
Other than Mobile and portable:

17 dBm/MHz
Mobile and portable: 5150-5250

15.407(a) Power Spectral Density 11 dBm/MHz
5250-5350
11 dBm/MHz 5470-5725
30 dBm/500 kHz 5725-5850

6.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of
Span Frequency .
the signal
RBW =1 MHz
VBW 2 3 MHz
Detector RMS
Trace Max Hold
Sweep Time Auto
6.3 DEVIATION FROM TEST STANDARD
No deviation.
6.4 TEST SETUP
EUT SPECTRUM
ANALYZER

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX F.
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7 LIST OF MEASURING EQUIPMENTS
Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Preamplifier EMCI EMC330N 980850 2024/9/5 2025/9/4
2 Preamplifier EMCI EMC118A45SE 980819 2025/3/5 2026/3/4
3 | Pre-Amplifier EMCI EMC184045SE 980907 2024/9/4 2025/9/3
4 Preamplifier EMCI EMCO001340 980579 2024/9/4 2025/9/3
5 | TestCable EMCI EMC1 O‘ESM‘1 001 180809 2025/3/5 | 2026/3/4
6 Test Cable EMCI EMC1 g‘(‘)'OSOM'SM' 220322 2025/3/5 | 2026/3/4
7 Test Cable EMCI EMC1 %'OSOM'SM' 220324 2025/3/5 | 2026/3/4
8 E;(r'?alsy'ggf" keysight N9020B MY57120120 | 2025/2/19 | 2026/2/18
9 Loop Ant Electro-Metrics | EMCI-LPAGOO 291 2024/9/9 2025/9/8
10 | Horn Antenna RFSPIN DRH18-E 211202A18EN | 2024/5/9 2025/5/8
11 Horn Ant Schwarzbeck | BBHA 9170D 1136 2024/5/17 | 2025/5/16
12 L/i’gt':r']%‘;” Schwarzbeck VULB9168 1369 2024/6/14 | 2025/6/13
13 | 6dB Attenuator EMCI EMCI-N-6-06 AT-06001 2024/6/14 | 2025/6/13
14 | Test Cable EMCI EMCIJA‘_);(%(')(M'K 220329 2025/312 | 2026/3/11
15 |  Test Cable EMCI EMC1 ?(Z)b’éM'KM' 220327 2025/312 | 2026/3/11
Measurement EZ_EMC
16 Softwars EZ (Version N/A N/A N/A
NB-03A1-01)
Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 40 100129 2024/3/27 | 2025/3/26
Analyzer
Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | PeakPower Keysight 8990B MY51000517 | 2024/3/12 | 2025/3/11
Analyzer
2 Power Sensor Keysight N1923A MY58310005 2024/3/12 2025/3/11
Power Spectral Density
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 40 100129 2024/3/27 | 2025/3/26
Analyzer
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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8 EUT TEST PHOTO
Please refer to document Appendix No.: TP-2502T154-FCCP-1 (APPENDIX-TEST PHOTOS).
9 EUT PHOTOS

Please refer to document Appendix No.: EP-2502T154-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A RADIATED EMISSIONS -9 KHZ TO 30 MHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Vertical
Temp 21°C Hum. 60%
150.0  dBuV/m
140 \
120
110
100
30
80
70
60 1
®
50
40
30
20.0
0.009 0.02 0.04 0.05 0.07 0.08 0.09 0.11 0.12 0.15 MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 0.0442 32.79 24.75 57.54 133.78 -76.24 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Vertical
Temp 21°C Hum. 60%

1200 dBu¥/m

110
100
90

|

70

60

50

40

30 X 3
b 6
20 . . «
10 X X
0
-10.0
0.150 314 6.12 9.10 12.09 15.08 18.06 21.04 24.03 3000 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 0.1848 18.56 12.36 30.92 121.35 -90.43 AVG
2 * 1.6892 33.66 -1.14 32.52 82.12 -49.60 QP
3 5.9120 29.90 -4.13 25.77 88.62 -62.85 QP
4 8.8124 16.16 -3.31 12.85 88.62 -75.77 QP
5 19.7056 17.91 -3.90 14.01 88.62 -74.61 QP
6 25.4578 23.73 -2.85 20.88 88.62 -67.74 QP

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Horizontal
Temp 21°C Hum. 60%
150.0  dBuV/m
140 \
120
110
100
30
80
70
60 1
®
50
40
30
20.0
0.009 0.02 0.04 0.05 0.07 0.08 0.09 0.11 0.12 0.15 MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 0.0442 32.89 24.75 57.64 133.78 -76.14 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Horizontal
Temp 21°C Hum. 60%

1200 dBu¥/m

110
100
90

|

70

60

50

40

3n i
3
20 » 5
10 4 5 g
X X
0
-10.0
0.150 314 6.12 9.10 12.09 15.08 18.06 21.04 24.03 3000 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 0.1500 18.62 13.97 32.59 123.16 -90.57 AVG
2 * 1.6902 29.86 -1.14 28.72 82.12 -53.40 QP
3 5.9130 25.95 -4.13 21.82 88.62 -66.80 QP
4 11.2900 10.06 -3.11 6.95 88.62 -81.67 QP
5 20.3325 9.94 -3.86 6.08 88.62 -82.54 QP
6 24.3971 19.26 -3.06 16.20 88.62 -72.42 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Vertical
Temp 21°C Hum. 60%
800 dBuV/m
70
60
50
40 _|—|1—| 3 3
X
2 §

30 & X
20
10
0.0

30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz

No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 * 58.2916 47.52 -12.27 35.25 40.00 -4.75 QP

2 230.9516 44.09 -14.51 29.58 46.00 -16.42 peak

3 317.0876 47.68 -10.84 36.84 46.00 -9.16 peak

4 499.9973 43.68 -6.55 37.13 46.00 -8.87 peak

5 624.9980 35.50 -3.80 31.70 46.00 -14.30 peak

6 835.8113 30.99 -0.70 30.29 46.00 -15.71 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/31
Test Frequency 5210MHz Polarization Horizontal
Temp 21°C Hum. 60%
800 dBuV/m
70
60
50
40 — 3 i
S v, X

o | L % 5 &
20
10
0.0

30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 58.2916 40.82 -12.27 28.55 40.00 -11.45 QP

2 125.0276 43.64 -13.87 29.77 43.50 -13.73 peak

3 317.2816 47.63 -10.84 36.79 46.00 -9.21 QP

4 * 499.9973 43.57 -6.55 37.02 46.00 -8.98 peak

5 624.9980 32.06 -3.80 28.26 46.00 -17.74 peak

6 777.5465 31.41 -1.34 30.07 46.00 -15.93 peak
REMARKS:
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ
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Test Mode IEEE 802.11a Test Date 2025/3/24
Test Frequency 5180MHz Polarization Horizontal
Temp 25°C Hum. 64%

1300 dBu¥/m

120

110

100

90

80

70

50

40

30

20

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5080.000 5100.00 5120.00 5140.00  5160.00  5180.00 5200.00 5220.00  5240.00 5280.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5106.160 56.61 2.48 59.09 74.00 -14.91 peak
2 5106.160 43.82 2.48 46.30 54.00 -7.70 AVG
3 * 5180.000  103.13 2.52 105.65 68.20 37.45 peak No Limit
4 X 5180.000 93.50 2.52 96.02 68.20 27.82 AVG No Limit
REMARKS:
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Test Mode IEEE 802.11a Test Date 2025/3/24
Test Frequency 5240MHz Polarization Horizontal
Temp 25°C Hum. 64%

1300 dBu¥/m

120

110

100

90

80

70

o

50

40

30

20

WMWWMWW

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5140.000 5160.00  5180.00  5200.00 522000 5240.00 5260.00 5280.00  5300.00 5340.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5146.153 55.21 2.50 57.71 74.00 -16.29 peak
2 5146.153 43.71 2.50 46.21 54.00 -7.79 AVG
3 * 5240.000  103.70 2.56 106.26 68.20 38.06 peak No Limit
4 X 5240.000 94.70 2.56 97.26 68.20 29.06 AVG No Limit
REMARKS:
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Test Mode IEEE 802.11a Test Date 2025/3/24
Test Frequency 5745MHz Polarization Horizontal
Temp 25°C Hum. 64%

1300 dBu¥/m

120

110

100

90

80

70

60

50

40

30

20

10,0

5545.000 5585.00 5625.00

5665.00 5705.00 5745.00

5785.00

5825.00

5865.00

5945.00 MH=z

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 * 5550.147 56.90 2.82 59.72 68.20 -8.48 peak
2 5695.000 56.58 3.21 59.79 101.51 -41.72 peak
3 5720.587 61.73 3.29 65.02 112.14 -47.12 peak

4 5724.947 67.28 3.28 70.56 122.08 -51.52 peak
5 5745.000 106.88 3.35 110.23 122.20 -11.97 peak No Limit
6 5745.000 97.29 3.35 100.64 122.20 -21.56 AVG No Limit
7 5851.147 54.79 3.63 58.42 119.58 -61.16 peak
8 5864.427 55.50 3.67 59.17 108.16 -48.99 peak
9 5905.973 55.48 3.77 59.25 82.24 -22.99 peak

10 5927.187 54.42 3.83 58.25 68.20 -9.95 peak

REMARKS:
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Test Mode IEEE 802.11a Test Date 2025/3/24
Test Frequency 5825MHz Polarization Horizontal
Temp 25°C Hum. 64%

1300 dBu¥/m

120

110

100

90

80

70

60

50

40

30

20

10,0

5625.000 5665.00 5705.00

5745.00 5785.00 5825.00

5865.00

5905.00

5945.00

6025.00 MHz

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5632.547 55.23 3.04 58.27 68.20 -9.93 peak
2 5689.573 55.48 3.21 58.69 97.51 -38.82 peak
3 5718.933 55.19 3.28 58.47 110.50 -52.03 peak
4 5722.040 54.38 3.28 57.66 115.45 -57.79 peak
5 5825.000  107.21 3.57 110.78 122.20 -11.42 peak No Limit
6 5825.000 97.93 3.57 101.50 122.20 -20.70 AVG No Limit
7 5849.920 63.46 3.63 67.09 122.20 -55.11 peak
8 5858.827 55.38 3.65 59.03 109.73 -50.70 peak
9 5882.813 56.20 3.71 59.91 99.40 -39.49 peak
10 * 5936.013 55.69 3.86 59.55 68.20 -8.65 peak
REMARKS:
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m

120

110

100

90

80

o

70

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

60

50

40

30

20

10.0

5080.000 5100.00 5120.00 5140.00  5160.00  5180.00 5200.00 5220.00  5240.00 5280.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 5087.267 55.39 2.48 57.87 74.00 -16.13 peak

2 5087.267 43.31 2.48 45.79 54.00 -8.21 AVG

3 * 5180.000  103.69 2.52 106.21 68.20 38.01 peak No Limit
4 X 5180.000 93.93 2.52 96.45 68.20 28.25 AVG No Limit
REMARKS:
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m

120

110

100

90

80

70

50

40

30

20

WW

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5140.000 5160.00  5180.00  5200.00 522000 5240.00 5260.00 5280.00  5300.00 5340.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5146.647 55.72 2.50 58.22 74.00 -15.78 peak
2 5146.647 43.20 2.50 45.70 54.00 -8.30 AVG
3 * 5240.000  103.52 2.56 106.08 68.20 37.88 peak No Limit
4 X 5240.000 94.14 2.56 96.70 68.20 28.50 AVG No Limit
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110 ]
100
90
80
70
60 1 2 34 78 9 10
50
40
30
20
100
5545000 5585.00 5625.00 566500 570500 574500  5785.00 5825.00  5865.00 5945.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5600.680 55.47 2.96 58.43 68.20 -9.77 peak
2 5682.067 55.17 3.18 58.35 91.97 -33.62 peak
3 5716.520 54.86 3.28 58.14 109.83 -51.69 peak
4 5721.227 54.98 3.28 58.26 113.60 -55.34 peak
5 5745.000 104.29 3.35 107.64 122.20 -14.56 peak No Limit
6 5745.000 94.57 3.35 97.92 122.20 -24.28 AVG No Limit
7 5852.827 55.01 3.64 58.65 115.75 -57.10 peak
8 5858.960 54.90 3.65 58.55 109.69 -51.14 peak
9 5874.920 54.73 3.69 58.42 105.22 -46.80 peak
10 5929.987 54.22 3.84 58.06 68.20 -10.14 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Horizontal
Temp 26°C Hum. 58%
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5945.00

6025.00 MHz

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5643.800 55.66 3.08 58.74 68.20 -9.46 peak
2 5661.853 54.96 3.12 58.08 77.00 -18.92 peak
3 5705.733 54.84 3.24 58.08 106.81 -48.73 peak
4 5722.600 55.23 3.28 58.51 116.73 -58.22 peak
5 5825.000  105.21 3.57 108.78 122.20 -13.42 peak No Limit
6 5825.000 94.44 3.57 98.01 122.20 -24.19 AVG No Limit
7 5850.533 53.43 3.63 57.06 120.98 -63.92 peak
8 5858.587 55.67 3.65 59.32 109.79 -50.47 peak
9 5917.227 54.67 3.81 58.48 73.93 -15.45 peak
10 5988.067 54.73 3.99 58.72 68.20 -9.48 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

60
50
40
30
20
10.0
4990.000 5030.00 5070.00 5110.00 515000  5190.00 5230.00 5270.00  5310.00 5390.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5083.293 55.87 2.47 58.34 74.00 -15.66 peak
2 5083.293 44.34 2.47 46.81 54.00 -7.19 AVG
3 * 5190.000  102.21 2.53 104.74 68.20 36.54 peak No Limit
4 X 5190.000 92.62 2.53 95.15 68.20 26.95 AVG No Limit
5 5371.133 55.51 2.62 58.13 74.00 -15.87 peak
6 5371.133 42.30 2.62 44.92 54.00 -9.08 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m

120

110

100

90

80

b o IL]

70

60

50

40

30

20

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5030.000 5070.00  5110.00  5150.00  5190.00 523000 5270.00 5310.00  5350.00 5430.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5053.013 56.39 2.46 58.85 74.00 -15.15 peak
2 5053.013 43.47 2.46 45.93 54.00 -8.07 AVG
3 * 5230.000  102.09 2.55 104.64 68.20 36.44 peak No Limit
4 X 5230.000 92.28 2.55 94.83 68.20 26.63 AVG No Limit
5 5428.507 55.66 2.65 58.31 74.00 -15.69 peak
6 5428.507 43.01 2.65 45.66 54.00 -8.34 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m
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5955.00 MH=z

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5639.200 54.98 3.06 58.04 68.20 -10.16 peak
2 5661.120 55.21 3.12 58.33 76.46 -18.13 peak
3 5716.853 55.97 3.28 59.25 109.92 -50.67 peak
4 5720.693 58.30 3.28 61.58 112.38 -50.80 peak
5 5755.000  100.98 3.37 104.35 122.20 -17.85 peak No Limit
6 5755.000 91.26 3.37 94.63 122.20 -27.57 AVG No Limit
7 5851.600 53.24 3.63 56.87 118.55 -61.68 peak
8 5863.813 55.46 3.67 59.13 108.33 -49.20 peak
9 5887.240 55.34 3.73 59.07 96.11 -37.04 peak
10 * 5950.240 54.66 3.90 58.56 68.20 -9.64 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m
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5995.00 MH=z

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5603.587 55.74 2.96 58.70 68.20 -9.50 peak
2 5688.907 55.71 3.20 58.91 97.02 -38.11 peak
3 5712.840 56.33 3.26 59.59 108.80 -49.21 peak
4 5720.613 53.63 3.28 56.91 112.20 -55.29 peak
5 5795.000 102.33 3.48 105.81 122.20 -16.39 peak No Limit
6 5795.000 92.33 3.48 95.81 122.20 -26.39 AVG No Limit
7 5853.467 54.89 3.64 58.53 114.29 -55.76 peak
8 5858.560 54.38 3.65 58.03 109.80 -51.77 peak
9 5887.453 54.80 3.73 58.53 95.96 -37.43 peak
10 * 5970.453 55.01 3.95 58.96 68.20 -9.24 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m

120

110

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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40
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10.0
5010.000 5050.00  5090.00 5130.00 5170.00 521000 5250.00  5290.00  5330.00 5410.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 5147.213 58.44 2.50 60.94 74.00 -13.06 peak
2 5147.213 46.48 2.50 48.98 54.00 -5.02 AVG
3 * 5210.000 99.48 2.54 102.02 68.20 33.82 peak No Limit
4 X 5210.000 89.97 2.54 92.51 68.20 24.31 AVG No Limit
5 5388.707 54.87 2.63 57.50 74.00 -16.50 peak
6 5388.707 43.16 2.63 45.79 54.00 -8.21 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m
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5855.00

5895.00

5975.00 MHz

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5595.467 55.76 2.95 58.71 68.20 -9.49 peak
2 5678.027 56.24 3.17 59.41 88.98 -29.57 peak
3 5702.307 57.97 3.24 61.21 105.85 -44.64 peak
4 5721.520 56.39 3.28 59.67 114.27 -54.60 peak
5 5775.000 98.09 3.44 101.53 122.20 -20.67 peak No Limit
6 5775.000 87.93 3.44 91.37 122.20 -30.83 AVG No Limit
7 5850.600 54.16 3.63 57.79 120.83 -63.04 peak
8 5864.467 54.87 3.67 58.54 108.15 -49.61 peak
9 5904.587 54.32 3.77 58.09 83.27 -25.18 peak
10 5931.507 54.41 3.84 58.25 68.20 -9.95 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Horizontal
Temp 26°C Hum. 58%
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5080.000 5100.00 5120.00 5140.00  5160.00  5180.00 5200.00 5220.00  5240.00 5280.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5086.793 55.58 2.48 58.06 74.00 -15.94 peak
2 5086.793 43.52 2.48 46.00 54.00 -8.00 AVG
3 * 5180.000  106.09 2.52 108.61 68.20 40.41 peak No Limit
4 X 5180.000 93.53 2.52 96.05 68.20 27.85 AVG No Limit
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Horizontal
Temp 26°C Hum. 58%
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10.0
5140.000 5160.00  5180.00  5200.00 522000 5240.00 5260.00 5280.00  5300.00 5340.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5144.700 55.25 2.50 57.75 74.00 -16.25 peak
2 5144.700 43.26 2.50 45.76 54.00 -8.24 AVG
3 * 5240.000  106.35 2.56 108.91 68.20 40.71 peak No Limit
4 X 5240.000 94.85 2.56 97.41 68.20 29.21 AVG No Limit
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Horizontal
Temp 26°C Hum. 58%
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120

110

100

90

80

70

60

50

40

30

20

10,0

5545.000 5585.00 5625.00

5665.00

5705.00 5745.00

5785.00

5825.00

5865.00

5945.00 MH=z

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5559.293 55.99 2.85 58.84 68.20 -9.36 peak
2 5660.400 55.60 3.12 58.72 75.92 -17.20 peak
3 5717.053 55.64 3.28 58.92 109.98 -51.06 peak
4 5720.987 55.05 3.28 58.33 113.05 -54.72 peak
5 5745.000 103.88 3.35 107.23 122.20 -14.97 peak No Limit
6 5745.000 93.22 3.35 96.57 122.20 -25.63 AVG No Limit
7 5852.027 53.95 3.63 57.58 117.58 -60.00 peak
8 5874.053 54.60 3.69 58.29 105.46 -47.17 peak
9 5904.173 54.87 3.77 58.64 83.57 -24.93 peak
10 5940.773 54.04 3.87 57.91 68.20 -10.29 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Horizontal
Temp 26°C Hum. 58%
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120

110

100

90

80

70

60

50

40

30

20

10,0

5625.000 5665.00 5705.00

5745.00

5785.00 5825.00

5865.00

5905.00

5945.00

6025.00 MHz

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5632.907 54.86 3.04 57.90 68.20 -10.30 peak
2 5687.280 55.09 3.19 58.28 95.82 -37.54 peak
3 5712.880 55.04 3.26 58.30 108.81 -50.51 peak
4 5721.547 56.07 3.28 59.35 114.33 -54.98 peak
5 5825.000  108.20 3.57 111.77 122.20 -10.43 peak No Limit
6 5825.000 94.02 3.57 97.59 122.20 -24.61 AVG No Limit
7 5852.467 53.50 3.64 57.14 116.57 -59.43 peak
8 5869.040 54.23 3.67 57.90 106.87 -48.97 peak
9 5896.213 54.07 3.75 57.82 89.46 -31.64 peak
10 * 6007.453 54.72 4.07 58.79 68.20 -9.41 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Horizontal
Temp 26°C Hum. 58%
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4990.000 5030.00 5070.00 5110.00 515000  5190.00 5230.00 5270.00  5310.00 5390.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5045.133 56.10 2.46 58.56 74.00 -15.44 peak
2 5045.133 44.51 2.46 46.97 54.00 -7.03 AVG
3 * 5190.000  102.52 2.53 105.05 68.20 36.85 peak No Limit
4 X 5190.000 92.31 2.53 94.84 68.20 26.64 AVG No Limit
5 5356.907 55.08 2.62 57.70 74.00 -16.30 peak
6 5356.907 42.96 2.62 45.58 54.00 -8.42 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Horizontal
Temp 26°C Hum. 58%
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5030.000 5070.00  5110.00  5150.00  5190.00 523000 5270.00 5310.00  5350.00 5430.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5071.760 56.40 2.47 58.87 74.00 -15.13 peak
2 5071.760 43.48 2.47 45.95 54.00 -8.05 AVG
3 * 5230.000  104.04 2.55 106.59 68.20 38.39 peak No Limit
4 X 5230.000 92.86 2.55 95.41 68.20 27.21 AVG No Limit
5 5396.693 55.42 2.64 58.06 74.00 -15.94 peak
6 5396.693 43.08 2.64 45.72 54.00 -8.28 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Horizontal
Temp 26°C Hum. 58%
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5568.347 55.03 2.88 57.91 68.20 -10.29 peak
2 5677.333 55.29 3.17 58.46 88.47 -30.01 peak
3 5714.293 55.19 3.27 58.46 109.20 -50.74 peak
4 5721.880 58.24 3.28 61.52 115.09 -53.57 peak
5 5755.000 101.64 3.37 105.01 122.20 -17.19 peak No Limit
6 5755.000 90.16 3.37 93.53 122.20 -28.67 AVG No Limit
7 5853.093 54.27 3.64 57.91 115.15 -57.24 peak
8 5862.920 54.32 3.67 57.99 108.58 -50.59 peak
9 5914.027 54.45 3.80 58.25 76.29 -18.04 peak
10 5939.027 53.67 3.87 57.54 68.20 -10.66 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Horizontal
Temp 26°C Hum. 58%
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 5614.760 55.99 2.99 58.98 68.20 -9.22 peak
2 5666.107 55.94 3.14 59.08 80.15 -21.07 peak
3 5714.400 54.86 3.27 58.13 109.23 -51.10 peak
4 5725.640 55.55 3.30 58.85 122.20 -63.35 peak
5 5795.000 102.39 3.48 105.87 122.20 -16.33 peak No Limit
6 5795.000 90.81 3.48 94.29 122.20 -27.91 AVG No Limit
7 5849.040 56.07 3.63 59.70 122.20 -62.50 peak
8 5861.613 54.57 3.67 58.24 108.95 -50.71 peak
9 5905.933 54.92 3.77 58.69 82.27 -23.58 peak
10 5944.240 55.00 3.88 58.88 68.20 -9.32 peak
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m
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5010.000 5050.00  5090.00  5130.00  5170.00 521000 5250.00 5290.00  5330.00 5410.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 5145.360 59.11 2.50 61.61 74.00 -12.39 peak
2 5145.360 46.88 2.50 49.38 54.00 -4.62 AVG
3 * 5210.000  101.43 2.54 103.97 68.20 35.77 peak No Limit
4 X 5210.000 91.14 2.54 93.68 68.20 25.48 AVG No Limit
5 5380.960 55.79 2.63 58.42 74.00 -15.58 peak
6 5380.960 43.21 2.63 45.84 54.00 -8.16 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-4-2502T154

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Horizontal
Temp 26°C Hum. 58%
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 5638.693 55.89 3.06 58.95 68.20 -9.25 peak

2 5698.373 56.08 3.22 59.30 104.00 -44.70 peak
3 5716.987 56.80 3.28 60.08 109.96 -49.88 peak

4 5722.893 57.23 3.28 60.51 117.40 -56.89 peak
5 5775.000 101.28 3.44 104.72 122.20 -17.48 peak No Limit
6 5775.000 87.37 3.44 90.81 122.20 -31.39 AVG No Limit
7 5852.680 56.86 3.64 60.50 116.09 -55.59 peak
8 5868.533 56.06 3.67 59.73 107.01 -47.28 peak
9 5881.920 55.78 3.71 59.49 100.06 -40.57 peak

10 * 5930.413 55.58 3.84 59.42 68.20 -8.78 peak

REMARKS:
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5180MHz Polarization Vertical
Temp 26°C Hum. 58%
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1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 46.76 7.35 54.11 68.20 -14.09 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5180MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
. . —_— _ — =4 ¥ — —_— —]
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 46.50 7.35 53.85 68.20 -14.35 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5200MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 46.37 7.36 53.73 68.20 -14.47 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5200MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I —] — - — — X — [ —
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 47.02 7.36 54.38 68.20 -13.82 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5240MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120
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100
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80

o e =

60
e — d— — — - — — — — 1 — — —
50 X
40
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20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 45.77 7.39 53.16 68.20 -15.04 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5240MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
I S S S _ o _
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 45.86 7.39 53.25 68.20 -14.95 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5745MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
o e —_— =4 x N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 46.79 7.84 54.63 74.00 -19.37 peak
2 * 11490.00 34.96 7.84 42.80 54.00 -11.20 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5745MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
e —_— =4 x N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 46.79 7.84 54.63 74.00 -19.37 peak
2 * 11490.00 34.85 7.84 42.69 54.00 -11.31 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5785MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 :
L . L PR P _ — -4 x| _ PR —
50
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40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11570.00 47.20 7.90 55.10 74.00 -18.90 peak
2 * 11570.00 34.86 7.90 42.76 54.00 -11.24 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5785MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60
I S P —— - P S S —
50
2
40 b
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 11570.00 45.77 7.90 53.67 74.00 -20.33 peak

2 * 11570.00 34.74 7.90 42.64 54.00 -11.36 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5825MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
o e —_— =4 x 0 N —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11650.00 46.72 7.95 54.67 74.00 -19.33 peak
2 * 11650.00 34.58 7.95 42.53 54.00 -11.47 AVG
REMARKS:
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Test Mode IEEE 802.11a Test Date 2025/3/25
Test Frequency 5825MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 .
e — d— — — - — — — — x — — —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11650.00 47.65 7.95 55.60 74.00 -18.40 peak
2 * 11650.00 34.54 7.95 42.49 54.00 -11.51 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120
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o e =
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I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 46.26 7.35 53.61 68.20 -14.59 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
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I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 46.23 7.35 53.58 68.20 -14.62 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5200MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120
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o e =
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40
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20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 46.46 7.36 53.82 68.20 -14.38 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5200MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 46.44 7.36 53.80 68.20 -14.40 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m
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o e =
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. . —_— _ — =4 by — —_— —]
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20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 46.42 7.39 53.81 68.20 -14.39 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 46.30 7.39 53.69 68.20 -14.51 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 :
L . L PR P _ — -4 8 | _ PR —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 47.26 7.84 55.10 74.00 -18.90 peak
2 * 11490.00 34.76 7.84 42.60 54.00 -11.40 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 SN SR N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 47.00 7.84 54.84 74.00 -19.16 peak
2 * 11490.00 34.82 7.84 42.66 54.00 -11.34 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5785MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 :
L . L PR P _ — -4 x| _ PR —
50
2
40 b
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11570.00 47.15 7.90 55.05 74.00 -18.95 peak
2 * 11570.00 34.75 7.90 42.65 54.00 -11.35 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5785MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
o e e . —_— =4 x N —
50
2
40 b
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11570.00 46.78 7.90 54.68 74.00 -19.32 peak
2 * 11570.00 34.74 7.90 42.64 54.00 -11.36 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I —] — - RS —_— RSN, S — [ —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11650.00 46.43 7.95 54.38 74.00 -19.62 peak
2 * 11650.00 34.62 7.95 42.57 54.00 -11.43 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I —] — - RS —_— RSN, S — [ —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11650.00 46.40 7.95 54.35 74.00 -19.65 peak
2 * 11650.00 34.66 7.95 42.61 54.00 -11.39 AVG
REMARKS:
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m
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1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10380.00 45.40 7.36 52.76 68.20 -15.44 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
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20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10380.00 45.40 7.36 52.76 68.20 -15.44 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m
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1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10460.00 47.98 7.39 55.37 68.20 -12.83 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
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40
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20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10460.00 46.17 7.39 53.56 68.20 -14.64 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ;
I VN PR —_— =4 x N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11510.00 46.75 7.85 54.60 74.00 -19.40 peak
2 * 11510.00 34.89 7.85 42.74 54.00 -11.26 AVG
REMARKS:
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Horizontal
Temp 26°C Hum. 58%

1300 dBu¥/m

120
110
100
90

80

o e =

60

1
s — — — — - — — — — x — — —
50
2
40 X
30
20
10.0
1000.000 2700.00  4400.00 G100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 11510.00 47.49 7.85 55.34 74.00 -18.66 peak
2 * 11510.00 34.84 7.85 42.69 54.00 -11.31 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 o x N —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11590.00 46.63 7.92 54.55 74.00 -19.45 peak
2 * 11590.00 34.68 7.92 42.60 54.00 -11.40 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 o x N —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11590.00 46.63 7.92 54.55 74.00 -19.45 peak
2 * 11590.00 34.75 7.92 42.67 54.00 -11.33 AVG
REMARKS:
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Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
I S S J N _ o _
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10420.00 45.84 7.36 53.20 68.20 -15.00 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10420.00 46.27 7.36 53.63 68.20 -14.57 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 P SN N —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11550.00 46.61 7.88 54.49 74.00 -19.51 peak
2 * 11550.00 34.76 7.88 42.64 54.00 -11.36 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60
T S R —— - ST S — —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 11550.00 46.17 7.88 54.05 74.00 -19.95 peak

2 * 11550.00 34.61 7.88 42.49 54.00 -11.51 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
e — d— — — - — — — — 1 — — —
50 X
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 45.35 7.35 52.70 68.20 -15.50 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5180MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
I S S S _ o _
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10360.00 45.97 7.35 53.32 68.20 -14.88 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5200MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
o . ) — - X - S —
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 47.32 7.36 54.68 68.20 -13.52 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5200MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I P PR ) — - X - S —
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10400.00 47.25 7.36 54.61 68.20 -13.59 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
I —] — - — — X — [ —
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 46.74 7.39 54.13 68.20 -14.07 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5240MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
. = —_— _ — =4 by — —_— —]
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10480.00 46.44 7.39 53.83 68.20 -14.37 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 SN SR N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 47.11 7.84 54.95 74.00 -19.05 peak
2 * 11490.00 34.77 7.84 42.61 54.00 -11.39 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5745MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 x N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11490.00 46.81 7.84 54.65 74.00 -19.35 peak
2 * 11490.00 34.85 7.84 42.69 54.00 -11.31 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5785MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 N SR N —
50
2
40 b
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11570.00 46.88 7.90 54.78 74.00 -19.22 peak
2 * 11570.00 34.73 7.90 42.63 54.00 -11.37 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5785MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
o e e . —_— =4 N SR N —
50
p
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11570.00 46.80 7.90 54.70 74.00 -19.30 peak
2 * 11570.00 34.91 7.90 42.81 54.00 -11.19 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBu¥/m

120
110
100
90

80

o e =

60

1
e — — — — - — — — — x — — —
50
2
40 X
30
20
10.0
1000.000 2700.00  4400.00 G100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 11650.00 47.61 7.95 55.56 74.00 -18.44 peak
2 * 11650.00 34.64 7.95 42.59 54.00 -11.41 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/25
Test Frequency 5825MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I VN PR —_— =4 - SRR N —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11650.00 47.02 7.95 54.97 74.00 -19.03 peak
2 * 11650.00 34.62 7.95 42.57 54.00 -11.43 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
I P PR ) — - X - S —
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10380.00 47.09 7.36 54.45 68.20 -13.75 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5190MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10380.00 46.20 7.36 53.56 68.20 -14.64 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
. . —_— _ — =4 ¥ — —_— —]
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10460.00 46.62 7.39 54.01 68.20 -14.19 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5230MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
I S S J N _ o _
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10460.00 45.90 7.39 53.29 68.20 -14.91 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ;
I VN PR —_— =4 x N —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11510.00 47.06 7.85 54.91 74.00 -19.09 peak
2 * 11510.00 34.88 7.85 42.73 54.00 -11.27 AVG
REMARKS:
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Report No.: BTL-FCCP-4-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5755MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 :
L . L PR P _ — -4 X | _ PR —
50
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11510.00 47.23 7.85 55.08 74.00 -18.92 peak
2 * 11510.00 34.93 7.85 42.78 54.00 -11.22 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I —] — - RS —_— RSN S — [ —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11590.00 46.47 7.92 54.39 74.00 -19.61 peak
2 * 11590.00 34.64 7.92 42.56 54.00 -11.44 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/25
Test Frequency 5795MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 ]
I —] — - RS —_— RSN S — [ —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11590.00 46.38 7.92 54.30 74.00 -19.70 peak
2 * 11590.00 34.69 7.92 42.61 54.00 -11.39 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Vertical
Temp 26°C Hum. 58%

1300 dBuV/m

120

110

100

90

80

o e =

60
1
I —— - — — — » - [ pu—
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10420.00 46.30 7.36 53.66 68.20 -14.54 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5210MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90

80

o e =

60
I S S J N _ o _
50
40
30
20
10.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 * 10420.00 46.04 7.36 53.40 68.20 -14.80 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Vertical
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60
R S —— - ST S — —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 11550.00 46.02 7.88 53.90 74.00 -20.10 peak

2 * 11550.00 34.56 7.88 42.44 54.00 -11.56 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2025/3/25
Test Frequency 5775MHz Polarization Horizontal
Temp 26°C Hum. 58%
1300 dBuV/m
120
110
100
90
80
e[ | |11/ —— LU AR L1 1 [
60 :
L . L PR P _ — -4 A | _ PR —
50
2
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 11550.00 47.13 7.88 55.01 74.00 -18.99 peak
2 * 11550.00 34.71 7.88 42.59 54.00 -11.41 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/4/1
Test Frequency 5210MHz Polarization Vertical
Temp 20°C Hum. 66%

1300 dBu¥/m

120

110

100

90

80

70 L[ L1 [1 I [
60
50 1 - —
b4
40 >
b
30
20
10.0
18000.00020200.00 22400.00 24600.00 26800.00 29000.00 31200.00 33400.00 35600.00 40000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 20840.00 52.65 -5.92 46.73 74.00 -27.27 peak
2 * 20840.00 40.19 -5.92 34.27 54.00 -19.73 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2025/4/1
Test Frequency 5210MHz Polarization Horizontal
Temp 20°C Hum. 66%

1300 dBu¥/m

120

110

100

90

80

70 L~ L[] ] | I
60
50 1 - —
b4
40 >
x
30
20
10.0
18000.00020200.00 22400.00 24600.00 26800.00 29000.00 31200.00 33400.00 35600.00 40000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 20840.00 52.77 -5.92 46.85 74.00 -27.15 peak
2 * 20840.00 40.23 -5.92 34.31 54.00 -19.69 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIXD BANDWIDTH
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|Test Mode

IEEE 802.11a_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth
(MHZz)

99 % Occupied Bandwidth

(MHZz)

Limit

5180

19.60

16.60

No limit

5200

19.85

16.60

No limit

5240

19.65

16.60

No limit

5180 MHz

“RBW 300 kHz
“VBW 1 MHZ

“Att 30 dB SWT 20 ms

fr==3]

*RBW 300 kEz Delta 1 [T1 ] ®
“VBW 1 MHz 0.87 B
Ref 30 dBm “Att 30 dB SWT 20 ms 19.599950000 MAZ Ref 30 dBm
S0 offfet 139 dB Marker| 1 [T1 30 Offfet 13
20|80 dem
sl 1700 ca: |EN 2
L [vz=v

WAl Al

o

AW NAL a0

30 Offfet 13|35 dB

T
“70 70
Center 5.18 GHz 5 MHZ/ Span 50 MEz Center 5.18 GHz 5 MEz/ Span 50 MHz
Date: 5.MAR.2025 10:11:29 Date: 5.MAR.2025 10:10:47
® *RBW 300 kHEz Delta 1 [Tl ] ® *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -0.36 aB “VBW 1 MHz 4.44 cBm
Ref 30 dBm *Att 30 dB SWT 20 ms 19.8 MEz Ref 30 dBm “aAtt 30 B SWT 20 ms

30 Offfet 13

Marker

20|30 dBm
00 zu-|EN

A M g o hips
50 50
-6
TL
-70 70

A bt st

Center 5.2 GHz

Date: 5.MAR.2025 10:14:49

5 MEZ/ Span 50 MEZ Center 5.2 GHz

Date: 5.MAR.2025

5 MEz/

10:14:08

Span 50 MHz
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5240 MHz

® *RBW 300 kHz Delta 1 [T1 ] ® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -0.01 dB *VBW 1 MHz -38.52 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 19.645000000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms 5.224200000 GHz
30 Offpet 13|5 4B Marker| 1 [T1 30 Offpet 1319 dB OBW 16[.600000p00 MEzZ
-20f84 dBm Temp 1 [T1 OBW]
el oancezbon oo |EW e cna|EM
5[231700p00 GEz
pemp o (71 0B
L 2 emp 2) B
L . o o
b1 5.061 dm VL 5248300000 GEz|Lve

" o
L -
70 70
Center 5.24 cEz 5 MEz/ Span 50 MEz Center 5.24 Gaz S vz, Span 50 MEZ
Date: 5.MAR.2025 10:16:17 Date: 5.MAR.2025 10:15:35
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Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

(MHz)

99 % Occupied Bandwidth

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

5745

16.45

16.70

500

Pass

5785

16.35

16.60

500

Pass

5825

16.35

16.70

500

Pass

5745 MHz

*RBW 100 kEz Delt
“VBW 300 kEz

[T1

! ®
-0.08 aB

*RBW 300 kHz Marker
“VBW 1 MHZ

Ref 30 dBm *Att 30 dB SWT 20 ms 16.450000000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 1319 dB Marker| 1 [T1 30 Offpet 13,9 dB
0141 dBm
e |EM
== |, T |
6.00(3 dBs LVL

Tl

o™

-70

Center 5.745 GHz

Date: 5.MAR.2025 10:19:49

5 MHz/

Span 50 MEz

Date: 5.MAR.2025

Center 5.745 GHz

10:19:04

5 MEz/

Span 50 MHz

5785 MHz

*RBW 100 kEz Delt
“VBW 300 kEz

@

*RBW 300 kHz Marker
“VBW 1 MHZ

Ref 30 dBm Att 30 SWT 20 ms 16 Ref 30 dBm *Att 30 dB SWT 20 ms 5
30 Offpet 1319 dB arker| 1 [T1 30 Offpet 1319 dae OBW 16/.600000D00 MEz
0 dBm Temp 1| [T1 OBW]
P |
== |, ==} 1
5.8018 a LVL

]

iy

o

e

-70

Center 5.785 GHz

Date: 5.MAR.2025 10:23:27

5 MHz/

Span 50 MEz

Date: 5.MAR.2025

10:22:42

5 MEz/

Span 50 MHz
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5825 MHz
® *RBW 100 kHz Delta 1 [TL ] ® “RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kEz -0.45 dB “VBW 1 MHz -23.49 ¢Bm
Ref 30 dBm “Att 30 dB SWT 20 ms 16.349992000 MAz Ref 30 dBm “Att 30 dB SWT 20 ms 5.809800000 GEz
30 Offpet 13[9 4B Marker|1 [T1 30 Offket 13|9 dB OBW 16[.700000p00 MEz

0457 aBm

Temp 1 [T1 OBW]
el e12750boe on-|EM o

. |
5[816600p00 GEz
pemp o (11 OB
3 E emp 2) B
B I+ ———
1 5.250 dz I i e FWMW 5[.833300p00 GEz [wvE
A 2

MWM . T "

T2
F1
-70 -70
Center 5.825 GHz 5 MEz/ Span 50 MEZ Center 5.825 GHz 5 MEZ/ Span 50 MHz
Date: 5.MAR.2025 10:24:48 Date: 5.MAR.2025 10:24:05
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|Test Mode

|IEEE 802.11n (HT20)_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth
(MHZz)

99 % Oc

cupied Bandwidth
(MHZz)

Limit

5180

20.90

17.80

No limit

5200

20.91

17.80

No limit

5240

20.89

17.70

No limit

5180 MHz

“RBW 300 kEz
“VBW 1 MHz
SWT 20 ms

Delta 1 *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHZ

SWT 20 ms 5.

4.89 dBm

Ref 30 dBm 00 GEz

*Att 30 dB Ref 30 dBm “Att 30 dB

30 offfet 13]9 dB 30 Offpet 13]9 dB .800000D00 MEZ

dEn Temp 1| [T1 OB¥]
5[171100p00
T 171 omtr)
emp 2| [T1 OBW
== |, ==

| o Ao ok
|5
|-o
F
70 70
Center 5.18 GHz 5 MHz/ Span 50 MHEz Center 5.18 GHz 5 MEz/ Span 50 MHz
Date: 5.MAR.2025 10:29:52 Date: 5.MAR.2025 10:29:13

5200 MHz

“REW 300 kEz Delta 1 [T1 ]
“VBW 1 MHz
SWT 20 ms

®

Ref 30 dBm

*Att 30 dB Ref 30 dBm “att 30 dB

30 offpet 139 dB o 50 offpet 13]9 B
Temp 1| [T1 ©
s | EN
5[.191100p00 GEz
mp 2| [TL OB
vzeu N Temp 2| [T1 OBy
I B TS oE
4.914 dBr s L 520890000 GHz |LVE
/,Ayxnuxtﬂuﬂray,an-w~nA dﬁaﬂﬂn.mJ~AJ~«\/J¢«A»ﬂwn‘AM*\£2
. / \ L+ 7
-3
AN reina iy, hl/ ™ " " Ry endtlasbagia Ao
50 50
-6
2
70 B 70

Center 5.2 GHz 5 MEZ/ Span 50 MEZ Center 5.2 GHz 5 MEZ/ Span 50 MHz

Date: 5.MAR.2025 10:31:23 Date: 5.MAR.2025 10:30:43
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5240 MHz
® *RBW 300 kHz Delta 1 [T1 ] ® “RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -0.32 dB *VBW 1 MHz 4.52 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 20.889400000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms 5.242500000 GHz
30 Offpet 13|5 4B Marker| 1 [T1 30 Offpet 1319 dB OBW 17[.700000p00 MEz
-20f(53 dBm Temp 1 [T1 OBW]
&l 220550h00 cn. |EN olos cen|ES
5231200000 GEz
remp o (71 OB
3 X emp 2] B
L L. b SO
1 5.165 dB L ¥

5.248900p00 GEz |LVL
v, “MM"’\N\\ W\NWM\&MMWZ

skl mm/ \w.uu\.,‘“ A . ..A.unuf//

bl A

Center 5.24 GHz 5 MEZ/

Span 50 MEZ Center 5.24 GHz 5 MEZ/ Span 50 MHz

Date: 5.MAR.2025 10:34:45 Date: 5.MAR.2025 10:34:05
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Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

99 % Occupied Bandwidth

(MHz)

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

5745

17.15

17.80

500

Pass

5785

17.55

17.80

500

Pass

5825

17.65

17.60

500

Pass

5745 MHz

*RBW 100 kEz Delt
“VBW 300 kEz

Ref 30 dBm *Att 30 dB SWT 20 ms 17.14
30 Offpet 13|35 4B arker| 1 [T1
2 dBm
4 cu. |EM
= |,
o -
ook | |
2 —-2.176 dbn Fas i
] / \
ol MNHW/W/ \W\M AMAR,
2
Fl
70

Center 5.745 GHz

Date: 5.MAR.2025 10:36:15

5 MHz/

Span 50 MEz

@

Ref 30 dBm

“Att 30 dB

“RBW 300 kHz Mark
“VBW 1 MHZ
SWT 20 ms

er 1 [T1 ]

-40.18 dBm
5.720000000 GEz

30 Offfet 139 dB

OBW 17[.800000p00 MEz
Temp 1 o

=]

Temp

2| [T1 oBYT)

Center 5.745 GHz

Date: 5.MAR.2025 10:35:31

5 MEz/

Span 50 MHz

5785 MHz

@

Ref 30 dBm

*Att 30 dB

*RBW 100 kEz Delt
“VBW 300 kEz
SWT 20 ms

30 offfet 13]9 dB

D1 4.23 dBm

-70

Center 5.785 GHz

Date: 5.MAR.2025 10:39:46

5 MHz/

Span 50 MEz

@

Ref 30 dBm

“Att 30 dB

“RBW 300 kHz Marke

“VBW 1 MHZ
SWT 20 ms

sr 1 [T1 ]
6.91 dBm
§.721700000 GEz

30 Offfet 139 dB

Temp 1

OBW 17[.800000p00 MEz
[T1 oB¥]

Temp

s

Date: 5.MAR.2025 10:39:02

5 MEz/

Span 50 MHz
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® *RBW 100 kHz Delta 1 [T1 ] ® *RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kEz -0.14 a8 “VBW 1 MHz -32.41 ¢Bm
Ref 30 dBm “Att 30 dB SWT 20 ms 17.650000000 MAz Ref 30 dBm “aAtt 30 dB SWT 20 ms 5.810000000 GEz
30 offfet 139 dB Marker| 1 [T1 30 offpet 13]9 aB O0BW 17[.600000p00 MEz
-2}73 aBm Temp 1 [T1 OBW]
el e16150h00 ca: |EN of11 cen|ES
P
emp 2 By
e &=
I I e
L s|.533800p00 GEz[wvE
NS | WWMWZ 5[.833800p00 GE
M ok o
D2 3.03 dB ""‘l = \*""\ﬁ / \
-1 -1
B p \, ; M[/ \M
Pl uuww\i‘"’ﬂ \4’\'-"\44‘ et ir iy Sl M M
T2
¥l
-70 -70
Center 5.025 GHz 5 MEZ/ Span 50 MEz Center 5.825 GHz 5 MEz/ Span 50 MEZ
Date: 5.MAR.2025 10:41:05 Date: 5.MAR.2025 10:40:22
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|Test Mode

|IEEE 802.11n (HT40)_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth
(MHZz)

99 % Occupied Bandwidth
(MHZz)

Limit

5190

39.50

36.40

No limit

5230

39.40

36.40

No limit

5190

MHz

*RBW 300 kHz Delta 1
“VBW 1 MHz -1.04 dB

Ref 30 aEm “Rtt 30 aB SWT 20 me 5.459987000 1m=
S0 offfer 13[5 43 Markes] 1 (T1
—21f25 amm
F 13 cme
B
i
D1 1.92] aBm s "
. r V\’\
2 pa.os
. /
TR TR Y PP
o
=1 -
70
Center 5.19 cEz 10 Ez/ Span 100 1Ez
Date: 5.MAR.2025 11:17:23

“RBW 1 MEzZ
“VBW 3 MHz
SWT 20 ms

M

Ref 30 dBm “att 30 dB

arker 1

[ri ]

S0 Offfetr 1305 ab (40000000 A
1| 171 oy
1l11 cm|ES
5171800000 cE
°
= Temp 2| [T1 O
.
1 s>—mm
?(‘“NMN\/ ”“’\k\l;, 5.208200p00 GEz [1vE
I \
|-z
. w\p/ \k.m .
Pttty WAt i Ain
-4
|-s
|-e
~70
Center 5.1 GHz 10 MEz/ Span 100 MEz
Date: 5.MAR.2025 11:16:43

5230

MHz

®

*RBW 300 kHz Delta 1

“VBW 1 MHz B
Ref 30 cBm “aAtt 30 dB SWT 20 ms 39.3 e
30 Oftfet 13]5 dB Marker] 1
B
vL
2.7 « " e oA
1 )[ﬁ ‘\
2 23.626
Mo Mk Ly At ot
=1 -
70
Center 5.23 GHz 10 MEz/ Span 100 MEz
Date: 5.MAR.2025 11:19:31

“RBW 1 MEzZ
“VBW 3 MHz
SWT 20 ms

Ma

Ref 30 dBm “att 30 dB

rker 1

[Ti ]

30 Offfet 13]9

Center 5.23 GHz 10 MEZ/

Date: 5.MAR.2025 11:18:51

Span 100 Mz
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Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

99 % Occupied Bandwidth
(MHz)

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

5755

36.40

36.40

500 Pass

5795

36.30

36.40

500 Pass

5755 MHz

@

Ref 30 dBm

*Att 30 dB

“RBW 100 kEz Delta 1
*VBW 300 kEz
SWT 20 ms

[T1 ]

36.393100000 MAZ

®

Ref 30 dBm

0.65 dB

30 Off:

“Att 30 dB

“REW 1 Mz
“VBW 3 MHZ
SWT 20 ms

Marker 1 [T1 ]

et 13]/9 dB Marker| 1 [T1 30 Offpet 1319 dB
5164 dBm
o
L ex]
= |, = |,
. WM[:—NWW
0 a2 g
ke o [JSY IV R DT \
. | L.
I
|- ik \\NMA "
\\NM-L R o i,
Jlb o) iyl L L
s
o
2
F1
70 0
Center 5.755 GHz 10 MHz/ Span 100 MEz Center 5.755 GHz 10 MHEz/ Span 100 MHzZ
Date: 5.MAR.2025 11:21:01 Date: 5.MAR.2025 11:20:19
® “RBW 100 kEz Delt [T1 ] ® *RBW 1 MHz Marker
“VBW 300 KBz “VBW 3 Mz
Ref 30 dBm *Att 30 dB SWT 20 ms Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 13|35 4B 30 Offpet 1319 dB OBW 3
Temp 1| [T1 oBY
N
=T |, i Temp 2| [T1 ©
- I i
- WM\WW s.813200p00 Gaz |we
o | L.
|2
- [ e M\JW'/ \\4""/\4« Mok
W LA T |
T W PATRTIRN Mo Nl g g a0 |
s
|
F2
r1
70 70

Center 5.795 GHz

Date: 5.MAR.2025 11:22:23

10 MEZ/

Span 100 MEZ

Center 5.795 GHz

Date: 5.MAR.2025 11:21:43

10 MEZ/ Span 100 Mz
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|Test Mode

|IEEE 802.11ac (VHT80)_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth

99 % Occupied Bandwidth

(M

Hz)

(MHZz)

Limit

5210

82.60

76.00

No limit

5210 MHz

Ref 30 dBm *Att

“RBW 1 MHZ
“VBW 3 MHz

30 dB SWT 20 ms

MHzZ

Date: 5.MAR.2025 17:44:01

20 MHEZ/

Span 200 MEz

Ref 30 dBm

“RBW 1 MHZ
“VBW 3 MHZ

“att 30 dB SWT 20 ms

30 Offpet 13|35 4B x |1l [T1 30 Offpet 1319 dB
-17f(34 dBm
scnafis cne|EN
fre=a)
= [~ TFag oBm
5,10 dmn LvL 5.248000p00 GEz [mvE
1 =t
L
|2
\ |- f \\ T
WMN \41\/\4.; " Aty ‘4\/‘ MWMNL
|-a
-5
50 . 0
-70 - 70
Center 5.21 GHz

Center 5.21 GHz

Date: 5.MAR.2025

20 MHz/

17:43:10

Span 200 MEz

Test Frequency
(MHz)

(MHz)

6 dB Bandwidth

99 % Occupied Bandwidth

(MHz)

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

5775

77.00

75.60

500

Pass

5775 MHz

“RBW 100 kEz Delta 1
“VBW 300 kEz

[T1 ]

~0.08 dB

Center 5.775 GHz

Date: 5.MAR.2025 17:50:02

20 MHEZ/

Span 200 MEZ

®

“RBW 1 MEzZ
“VEW 3 Mz

Marker 1

[Ti ]

Ref 30 dBm *Att 30 dB SWT 20 ms 76.995987000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 13|5 4B Marker| 1 [T1 30 Offpet 1319 dB 000p00 ME
-%133 dBm 1| [T1 OBW]
. . ] reme
T
WMMWZ
" . w‘wjr\-l/w\w\@ﬁ | .
|2
* ; M””"J’ MM
. A " A,Mrl ‘\A«N Y "
gl by AoV 10 T
|
¥
H1

Center 5.775 GHz

Date: 5.MAR.2025 17:49:

20 MHz/

06

Span 200 MEz
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Report No

.. BTL-FCCP-4-2502T154

|Test Mode

|IEEE 802.11ax (HE20)_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth

99 % Occupied Bandwidth

(MHZz)

(MHZz)

Limit

5180

21.45

19.00

No limit

5200

21.29

19.00

No limit

5240

21.35

19.00

No limit

5180 MHz

Ref 30 dBm

*Att 30 dB

“RBW 300 kEz Delta 1
“VBW 1 MHz
SWT 20 ms

21.445992000 MHZ

30 Offpet 1319 dB Marker| 1 [T1
18}23 dBm
el 1503¢ el | » |
== |,
oeoe MNMMWW o
o
2 -19.036fd
b il w’J/ Hﬂ@wm "
2
F1
7

Center 5.18 GHz

Date: 5.MAR.2025 11:34:59

5 MHz/

Span 50 MEz

Ref 30 dBm

“Att 30 dB

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHZ
SWT 20 ms

-40.28 dBm
5.205000000 GEz

30 offpet 139 aB 5] 000000p00 MEZ
1| (71 0B
N e | N
5/.170500p00 GEz
Temp 2| [T1 OBy
=L ZF oo oEm
WMWWL 5. 189500p00 GEz |LVE
-1
|2 J
/ \

M%MM sy

Center 5.18 GHz

Date: 5.MAR.2025

11:34:21

5 MEz/

Span 50 MHz

5200 MHz

®

Ref 30 dBm *Att 30 dB

“RBW 300 kEz Delta 1
“VBW 1 MHz
SWT 20 ms 21.2

30 Offpet 1319 daB arke: 1
=D |,

6-823 a= WMWM
-

2 *LQ.L’rTV
o ﬂ"/ \“‘w .
s0

F2
F1

0

Center 5.2 GHz

Date: 5.MAR.2025 11:36:08

5 MHz/

Span 50 MEZ

Ref 30 dBm

“att 30 dB

30 Offpet 13,9 dB
5.120500p00 GEz
o 0
emp 2| [T

fozew)

[ P BT

Wwﬂww s|.209500p00 GEz [
.t
- "

TUEY AR

Center 5.2 GHz

Date: 5.MAR.2025 11:

35:33

5 MEz/

Span 50 MHz
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5240 MHz

® *REBW 300 kEz Delta 1 [Tl ] ® *RBW 300 kHz Marker 1 [T1 |
*VBW 1 MHz -1.19 dB *VBW 1 MHz -39.26 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 21.349992000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms 5.224800000 GHz
30 Offpet 1319 as larker( 1 [T1 30 Offpet 1319 dB OBW 19[.000000p00 MEz
-17(0% dBm Temp 1 [T1 OBW]
sl 220280b00 cuo |EN PR - |
5230500000 GEz
X N Temp 2| [T1 OBY]
- H e
D1 7.52)3 dBm
(,,.w\/\mw!\ MM L Wwww 5|.249500p00 GEz [Lve
L. |2
2 -{18.477

1Av'j \“"\A_
N WA sl " JIN/RIVES,, I pe

il -
2
w1
~70 -70
Center 5.24 GHz 5 MEz/ Span 50 MEZ Center 5.24 GHz 5 MEZ/ Span 50 MHz
Date: 5.MAR.2025 11:37:19 Date: 5.MAR.2025 11:36:45

Project No.: 2502T154 Page 133 of 190 Report Version: R01



3L

Report No.: BTL-FCCP-4-2502T154

Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

99 % Occupied Bandwidth
(MHz)

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

5745

18.80

19.00

500

Pass

5785

18.85

19.00

500

Pass

5825

18.95

19.00

500

Pass

5745 MHz

Date: 5.MAR.2025 11:42:15

® “RBW 100 kEz Delt (711 ® “RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 1.20 aB *VBW 1 MHz -40.85 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 18.799950000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms 5.720000000 GEz
30 Offfet 13]0 dB arker| 1 [T1 30 Offfet 139 dB OBW 1200000000 MEz
dBm Temp 1| [T1 OBW
o |EW 5 ap|EN
D00 GEz
- (71 B
emp 2| [T W
== |, ==} :
- N - i v
D1 2.655 dBx 0 1 WMWW
— g
02 —{3.347
1 =t
-
hans, «V”ﬁ \A‘MMA N W»W‘m PNt |
|-s
|-s
=
70 79
Center 5.745 GHz 5 MHz/ Span 50 MEz Center 5.745 GHz 5 MEz/

Date: 5.MAR.2025

11:41:35

Span 50 MHz

5785

MHz

@

Ref 30 dBm

*Att 30 dB

“RBW 100 kEz Delt (T1 ]
*VBW 300 kEz 0.1z 4
SWT 20 ms 18.845000000

@

Ref 30 dBm

“RBW 300 kHz Marke
“VBW 1 MHZ

“Att 30 dB SWT 20 ms

sr 1 [T1 ]
e

s e I

30 Offpet 13|35 4B Marker| 1 [T1 30 Offpet 13,9 dB
dBm
il
= |, = |
s
ID1 2.459 dBn
1 Y [
2 Js.sar Al
- -
I
yorall J.MM/ \% AR s i WM
|
|o
b
70 10
Center 5.785 GHz 5 MHz/ Span 50 MEz Center 5.785 GHz

Date: 5.MAR.2025 11:43:59

Date: 5.MAR.2025

5 MEz/

11:43:19

Span 50 MHz
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® *RBW 100 kHz Delta 1 [T1 ] ® *RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kEz -0.07 aB “VBW 1 MHz -39.23 ¢Bm
Ref 30 dBm “Att 30 dB SWT 20 ms 18.950000000 MAz Ref 30 dBm “aAtt 30 dB SWT 20 ms 5.806400000 GEz
30 offfet 139 dB Marker| 1 [T1 30 offpet 13]9 aB oBW 19[000000p00 MEZ
-3}28 dsm Temp 1 [T1 OBW]
sl ersss0hon cx. |EN 1le1 cpn! EN
sl 815¢ GEz
= = o T
emp 2 By
viEul =
I I TEes T
L 5| 534 GEz [1ve
B b 5[.834500p00 GEz
I o l | WMK\WW‘(
ot i
b2 073 N
-1 -1
el \‘\‘L\A.J.Au.,. Al N
A E
-70 -70
Center 5.025 GHz 5 MEz/ Span 50 MEz Center 5.825 GHz 5 MEz/ Span 50 MEZ
Date: 5.MAR.2025 11:45:19 Date: 5.MAR.2025 11:44:39
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|Test Mode

|IEEE 802.11ax (HE40)_Main Antenna

Test Frequency
(MHZz)

26 dB Bandwidth
(MHZz)

99 % Occupied Bandwidth

(MHZz)

Limit

5190

40.50

38.00

No limit

5230

40.50

38.00

No limit

5190

MHz

*REW 300 kHz Delta 1 [T1 ]

“VBW 1 MHz

“RBW 1 MEzZ

Marker 1 [T1 ]

~0.95 a8 ~VBW 3 MEZ 53.30 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 40.49%987000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms 0000 GHz
30 Offpet 13|5 4B Marker| 1 [T1 30 Offpet 13,9 dB OBW . 000000DO0 MEz
-20f(7% dBm . [T1 OBW]
[ S
e
L L. . reme .
VL 7 JL\M‘\/ 5/.209000D00 GHz |LVL
i v
S } - /
|2
2 p2.2 / \1
dtyhormossbogint PO PR T O s
|
i -
FL
70 70
Center 5.19 GHz 10 MHZ/ Span 100 MHz Center 5.19 GHz 10 MHZ/ Span 100 MHZ
Date: 5.MAR.2025 13:127:46 Date: 5.MAR.2025 13:27:02
“RBW 300 kEz Delta 1 [T1 ] ~RBW 1 MEz

®

Ref 30 dBm

*Att 30 dB

“VBW 1 MHz
SWI 20 ms

0.09 dB
40.500000000 MEZ

30 Offfet 13]3 dB

Marker|1 [T1

-21}80 dBm

Z J21.601 H

ot

Ly d s
FL i
70
Center 5.23 GHz 10 MHz/ Span 100 MEz
Date: 5.MAR.2025 13:28:49

Ref 30 dBm

“att 30 dB

“VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]

fwmw o

30 Offpet 1319 dB OBW 000000p0O0 MEZ
. 1| [T1 oBW]
oLog cmn|Em
‘ 211000p00 GEz
e [T1 oB¥]
L

Center 5.23 GHz

Date: 5.MAR.2025

13:28:09

10 MEZ/

Span 100 Mz
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Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

(MHz)

99 % Occupied Bandwidth

(kHz)

Minimum 6 dB
Bandwidth Limit

Result

5755

37.71

38.00

500

Pass

5795

37.99

38.00

500

Pass

5755 MHz

@

*RBW 100 kEz Delta 1 [T1 ] ® “RBW 1 MHz
*VBW 300 kEz 0.35 dB *VBW 3 MHz
Ref 30 dBm fAtt 30 dB SWT 20 ms 37.706100000 MHZ Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 1319 dB Marker( 1 [T1 30 Offpet 1319 dB
7}14 dBm
shog cme
L &= |, \
wi
DT TET
1
D2z -[6.869
1 I . j {L
|2
-3 MJWI J/ lltwuwuw
\«u A Wﬂtmm
Yot pthna b AL sl M b bt b L,
e %
-5
. -
F1l
70 70
Center 5.755 GHz 10 MHz/ Span 100 MEz Center 5.755 GHz 10 MHz/ Span 100 MHz
Date: 5.MAR.2025 13:30:04 Date: 5.MAR.2025 13:29:21

5795 MHz

@

HH
2

“RBW 100 kEz D
“VBW 300 kEz

“RBW 1 MHzZ
“VBW 3 MHz

ovs

Ref 30 dBm *Att 30 dB SWT 20 ms Ref 30 dBm “att 30 dB SWT 20 ms GEz
S0 Offpet 139 dB a. S0 offfet 13]9 dB DBW 0000p00 MEz
Temp 1| [T1 oBY]
4 aE
o e
= . emp 2 o
L e 1 — “”"‘"’\W - TS
L ?‘N‘M M%‘ 5814000000 GHz
. l 'M‘An MJ&L\M,
-1 -1 f
|-z
I ok J \4 \
Py P y
N PIR NTPN gL i 40 |
-5
- |-s
1
-70 -70
Center 5.795 GHz 10 MEz/ Span 100 MEz Center 5.795 GHz 10 MEz/ Span 100 MEz
Date: 5.MAR.2025 13:31:06 Date: 5.MAR.2025 13:30:24
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|Test Mode

|IEEE 802.11ax (HE80)_Main Antenna

Test Frequency 26 dB Bandwidth 99 % Occupied Bandwidth Limit
(MHZz) (MHZz) (MHZz)
5210 83.00 77.60 No limit
5210 MHz
® S e elt (r1 ) ® S 1 s
R:E Off. etm 1319 daB — ‘ = -~ x |1l [T1 . 477 Rzeu O;E stm 1319 dB — — —
i Sl = .
T
Teae M. vl,),nm% L M“‘ A -AA‘—W\‘%Z S.E'JkSU(:‘;U(.’ ,:;! vz
(TN I T byt v Mww»
Date: 5.MAR.2025 17:56:36 Date: 5.MAR.2025 17:55:43

Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

99 % Occupied Bandwidth
(MHz)

Minimum 6 dB
Bandwidth Limi
(kHz)

t Result

5775

77.60

77.60

500

Pass

5775 MHz

“RBW 100 kEz Delta 1
“VBW 300 kEz

“RBW 1 MEzZ
“VEW 3 Mz

Mar

ker 1 [T1 ]

Date: 5.MAR.2025 17:52:20

20 MHEZ/

Span 200 MEZ

Ref 30 dBm *Att 30 dB SWT 20 ms 77.5999 Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 13|5 4B M 30 Offpet 13,9 dB 000p00 ME
1| [T1 OBW]
1 =
Temp 2| [
l, - s —cEm
L Wmmw_ 581380000 GEz|LvE
D1 -3.884 cBm
: i o
oses ol Wl L.
|-z
20 ° A,\,J/ \\‘-‘“«m |
R AR s a2
sl i W"‘“M/WW"‘ 40 !
|-s
. |-e
H1
70 70
Center 5.775 GHz

Center 5.775 GHz

20 MHz/

Date: 5.MAR.2025

17:51:25

Span 200 MEz
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APPENDIXE CONDUCTED OUTPUT POWER
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[Test Mode  |IEEE 802.11a_ Main Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.35 0.0136 23.46 0.2218 Pass
5200 11.35 0.0136 23.46 0.2218 Pass
5240 11.54 0.0143 23.46 0.2218 Pass
5745 16.81 0.0480 27.90 0.6166 Pass
5785 16.70 0.0468 27.90 0.6166 Pass
5825 16.43 0.0440 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11a_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.42 0.0139 23.46 0.2218 Pass
5200 11.40 0.0138 23.46 0.2218 Pass
5240 11.59 0.0144 23.46 0.2218 Pass
5745 16.78 0.0476 27.90 0.6166 Pass
5785 16.67 0.0465 27.90 0.6166 Pass
5825 16.74 0.0472 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11a_Total |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 14.40 0.0275 23.46 0.2218 Pass
5200 14.39 0.0274 23.46 0.2218 Pass
5240 14.58 0.0287 23.46 0.2218 Pass
5745 19.81 0.0956 27.90 0.6166 Pass
5785 19.70 0.0932 27.90 0.6166 Pass
5825 19.60 0.0912 27.90 0.6166 Pass
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[TestMode  |IEEE 802.11n (HT20) _ Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.69 0.0148 23.46 0.2218 Pass
5200 11.69 0.0148 23.46 0.2218 Pass
5240 11.84 0.0153 23.46 0.2218 Pass
5745 14.51 0.0282 27.90 0.6166 Pass
5785 14.93 0.0311 27.90 0.6166 Pass
5825 14.65 0.0292 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11n (HT20)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.76 0.0150 23.46 0.2218 Pass
5200 11.94 0.0156 23.46 0.2218 Pass
5240 12.03 0.0160 23.46 0.2218 Pass
5745 14.60 0.0288 27.90 0.6166 Pass
5785 14.82 0.0303 27.90 0.6166 Pass
5825 14.86 0.0306 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11n (HT20)_Total |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 14.74 0.0298 23.46 0.2218 Pass
5200 14.83 0.0304 23.46 0.2218 Pass
5240 14.95 0.0312 23.46 0.2218 Pass
5745 17.57 0.0571 27.90 0.6166 Pass
5785 17.89 0.0615 27.90 0.6166 Pass
5825 17.77 0.0598 27.90 0.6166 Pass
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[TestMode  |IEEE 802.11n (HT40)_ Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 12.88 0.0194 23.46 0.2218 Pass
5230 13.01 0.0200 23.46 0.2218 Pass
5755 14.85 0.0305 27.90 0.6166 Pass
5795 14.62 0.0290 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11n (HT40)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 13.30 0.0214 23.46 0.2218 Pass
5230 13.17 0.0207 23.46 0.2218 Pass
5755 14.79 0.0301 27.90 0.6166 Pass
5795 14.72 0.0296 27.90 0.6166 Pass
[TestMode  [IEEE 802.11n (HT40)_Total [Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 16.11 0.0408 23.46 0.2218 Pass
5230 16.10 0.0407 23.46 0.2218 Pass
5755 17.83 0.0607 27.90 0.6166 Pass
5795 17.68 0.0586 27.90 0.6166 Pass
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[TestMode  [IEEE 802.11ac (VHT20) _ Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.54 0.0143 23.46 0.2218 Pass
5200 11.52 0.0142 23.46 0.2218 Pass
5240 11.78 0.0151 23.46 0.2218 Pass
5745 14.64 0.0291 27.90 0.6166 Pass
5785 14.89 0.0308 27.90 0.6166 Pass
5825 14.62 0.0290 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ac (VHT20)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 11.71 0.0148 23.46 0.2218 Pass
5200 11.82 0.0152 23.46 0.2218 Pass
5240 11.85 0.0153 23.46 0.2218 Pass
5745 14.51 0.0282 27.90 0.6166 Pass
5785 14.73 0.0297 27.90 0.6166 Pass
5825 14.76 0.0299 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ac (VHT20)_Total |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 14.64 0.0291 23.46 0.2218 Pass
5200 14.68 0.0294 23.46 0.2218 Pass
5240 14.83 0.0304 23.46 0.2218 Pass
5745 17.59 0.0574 27.90 0.6166 Pass
5785 17.82 0.0605 27.90 0.6166 Pass
5825 17.70 0.0589 27.90 0.6166 Pass
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[TestMode  |IEEE 802.11ac (VHT40)_ Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 12.81 0.0191 23.46 0.2218 Pass
5230 12.97 0.0198 23.46 0.2218 Pass
5755 14.83 0.0304 27.90 0.6166 Pass
5795 14.53 0.0284 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ac (VHT40)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 13.24 0.0211 23.46 0.2218 Pass
5230 13.12 0.0205 23.46 0.2218 Pass
5755 14.69 0.0294 27.90 0.6166 Pass
5795 14.65 0.0292 27.90 0.6166 Pass
[TestMode  |IEEE 802.11ac (VHT40)_Total [Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 16.04 0.0402 23.46 0.2218 Pass
5230 16.06 0.0403 23.46 0.2218 Pass
5755 17.77 0.0599 27.90 0.6166 Pass
5795 17.60 0.0576 27.90 0.6166 Pass
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[TestMode  |IEEE 802.11ac (VHT80)_ Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 13.19 0.0208 23.46 0.2218 Pass
5775 14.65 0.0292 27.90 0.6166 Pass
[TestMode  [IEEE 802.11ac (VHT80)_Aux Antenna |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 13.49 0.0223 23.46 0.2218 Pass
5775 14.55 0.0285 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ac (VHT80)_Total [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 16.35 0.0432 23.46 0.2218 Pass
5775 17.61 0.0577 27.90 0.6166 Pass

Project No.: 2502T154

Page 145 of 190

Report Version: R01




3L

Report No.: BTL-FCCP-4-2502T154

[TestMode  [IEEE 802.11ax (HE20) _Main Antenna |Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 12.10 0.0162 23.46 0.2218 Pass
5200 12.12 0.0163 23.46 0.2218 Pass
5240 11.83 0.0152 23.46 0.2218 Pass
5745 13.67 0.0233 27.90 0.6166 Pass
5785 13.58 0.0228 27.90 0.6166 Pass
5825 13.70 0.0234 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE20)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 12.11 0.0163 23.46 0.2218 Pass
5200 12.10 0.0162 23.46 0.2218 Pass
5240 12.07 0.0161 23.46 0.2218 Pass
5745 13.69 0.0234 27.90 0.6166 Pass
5785 13.56 0.0227 27.90 0.6166 Pass
5825 13.93 0.0247 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE20)_Total |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5180 15.12 0.0325 23.46 0.2218 Pass
5200 15.12 0.0325 23.46 0.2218 Pass
5240 14.96 0.0313 23.46 0.2218 Pass
5745 16.69 0.0467 27.90 0.6166 Pass
5785 16.58 0.0455 27.90 0.6166 Pass
5825 16.83 0.0482 27.90 0.6166 Pass
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[Test Mode  |IEEE 802.11ax (HE40) _ Main Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 12.72 0.0187 23.46 0.2218 Pass
5230 13.32 0.0215 23.46 0.2218 Pass
5755 13.65 0.0232 27.90 0.6166 Pass
5795 13.72 0.0236 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE40)_Aux Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 13.18 0.0208 23.46 0.2218 Pass
5230 13.51 0.0224 23.46 0.2218 Pass
5755 13.61 0.0230 27.90 0.6166 Pass
5795 13.53 0.0225 27.90 0.6166 Pass
[TestMode  |IEEE 802.11ax (HE40)_Total [Tested Date [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 15.97 0.0395 23.46 0.2218 Pass
5230 16.43 0.0439 23.46 0.2218 Pass
5755 16.64 0.0461 27.90 0.6166 Pass
5795 16.64 0.0461 27.90 0.6166 Pass
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[Test Mode  |IEEE 802.11ax (HE80) _ Main Antenna [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 13.23 0.0210 23.46 0.2218 Pass
5775 13.71 0.0235 27.90 0.6166 Pass
[TestMode  [IEEE 802.11ax (HE80)_Aux Antenna |Tested Date |2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 13.60 0.0229 23.46 0.2218 Pass
5775 13.75 0.0237 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE80)_Total [Tested Date  [2025/3/3
Frequency Average Power Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 16.43 0.0439 23.46 0.2218 Pass
5775 16.74 0.0472 27.90 0.6166 Pass
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For RU Configuration:

[TestMode  |IEEE 802.11ax (HE20) _Main |Tested Date [2025/3/11
Frequency Average Power | Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)

5180 MHz_Full 11.36 0.0137 23.46 0.2218 Pass
5180 MHz — 26 Tones 0.98 0.0013 23.46 0.2218 Pass
5180 MHz — 52 Tones 427 0.0027 23.46 0.2218 Pass
5180 MHz — 106 Tones 6.84 0.0048 23.46 0.2218 Pass

5745 MHz_Full 13.62 0.0230 27.90 0.6166 Pass
5745 MHz - 26 Tones 3.93 0.0025 27.90 0.6166 Pass
5745 MHz - 52 Tones 7.05 0.0051 27.90 0.6166 Pass

5745 MHz - 106 Tones 10.04 0.0101 27.90 0.6166 Pass
[TestMode  [IEEE 802.11ax (HE20)_Aux |Tested Date [2025/3/11
Frequency Average Power | Average Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)

5180 MHz_Full 12.09 0.0162 23.46 0.2218 Pass
5180 MHz - 26 Tones 1.94 0.0016 23.46 0.2218 Pass
5180 MHz - 52 Tones 5.08 0.0032 23.46 0.2218 Pass
5180 MHz - 106 Tones 8.65 0.0073 23.46 0.2218 Pass

5745 MHz_Full 13.55 0.0226 27.90 0.6166 Pass
5745 MHz - 26 Tones 4.27 0.0027 27.90 0.6166 Pass
5745 MHz - 52 Tones 7.13 0.0052 27.90 0.6166 Pass
5745 MHz - 106 Tones 9.98 0.0100 27.90 0.6166 Pass

[Test Mode  [IEEE 802.11ax (HE20)_Total |Tested Date |[2025/3/11
Frequency Average Power | Average Power [ Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)

5180 MHz_Full 14.75 0.0299 23.46 0.2218 Pass
5180 MHz - 26 Tones 4.50 0.0028 23.46 0.2218 Pass
5180 MHz - 52 Tones 7.70 0.0059 23.46 0.2218 Pass
5180 MHz - 106 Tones 10.85 0.0122 23.46 0.2218 Pass

5745 MHz_Full 16.60 0.0457 27.90 0.6166 Pass
5745 MHz - 26 Tones 7.11 0.0051 27.90 0.6166 Pass
5745 MHz - 52 Tones 10.10 0.0102 27.90 0.6166 Pass
5745 MHz - 106 Tones 13.02 0.0200 27.90 0.6166 Pass
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[TestMode  |IEEE 802.11ax (HE40) _Main |Tested Date [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 MHz_Full 12.37 0.0173 23.46 0.2218 Pass
5190 MHz - 242 Tones 9.24 0.0084 23.46 0.2218 Pass
5755 MHz_Full 13.56 0.0227 27.90 0.6166 Pass
5755 MHz - 242 Tones 11.03 0.0127 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE40)_Aux [Tested Date  [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 MHz_Full 13.07 0.0203 23.46 0.2218 Pass
5190 MHz - 242 Tones 10.03 0.0101 23.46 0.2218 Pass
5755 MHz_Full 13.36 0.0217 27.90 0.6166 Pass
5755 MHz - 242 Tones 10.87 0.0122 27.90 0.6166 Pass
[TestMode  |IEEE 802.11ax (HE40)_Total [Tested Date [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5190 MHz_Full 15.74 0.0375 23.46 0.2218 Pass
5190 MHz - 242 Tones 12.66 0.0185 23.46 0.2218 Pass
5755 MHz_Full 16.47 0.0444 27.90 0.6166 Pass
5755 MHz - 242 Tones 13.96 0.0249 27.90 0.6166 Pass
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[Test Mode  |IEEE 802.11ax (HE80) _Main |Tested Date [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 MHz_Full 12.85 0.0193 23.46 0.2218 Pass
5210 MHz - 484 Tones 9.86 0.0097 23.46 0.2218 Pass
5775 MHz_Full 13.56 0.0227 27.90 0.6166 Pass
5775 MHz - 484 Tones 10.02 0.0100 27.90 0.6166 Pass
[Test Mode  [IEEE 802.11ax (HE80)_Aux [Tested Date  [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 MHz_Full 13.35 0.0216 23.46 0.2218 Pass
5210 MHz - 484 Tones 10.69 0.0117 23.46 0.2218 Pass
5775 MHz_Full 13.33 0.0215 27.90 0.6166 Pass
5775 MHz - 484 Tones 9.71 0.0094 27.90 0.6166 Pass
[TestMode  |IEEE 802.11ax (HE80)_Total [Tested Date [2025/3/11
Frequency Average Power | Average Power | Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
5210 MHz_Full 16.12 0.0409 23.46 0.2218 Pass
5210 MHz - 484 Tones 13.31 0.0214 23.46 0.2218 Pass
5775 MHz_Full 16.46 0.0442 27.90 0.6166 Pass
5775 MHz - 484 Tones 12.88 0.0194 27.90 0.6166 Pass
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APPENDIXF POWER SPECTRAL DENSITY
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|Test Mode |IEEE 802.11a_Main Antenna
Test Frequency | Power Density Duty Factor pfﬁéiuéfsgit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 -0.10 0.12 0.02 10.46 Pass
5200 -0.28 0.12 -0.16 10.46 Pass
5240 0.04 0.12 0.16 10.46 Pass
5180 MHz 5200 MHz
® NS ® N
et 13 =1:] . ffpet 13 =i:] -
| 1\ /ﬁ j\
5240 MHz -
®
ffset 13 dB .

Project No.: 2502T154

Page 153 of 190

Report Version: R01




3L

Report No.: BTL-FCCP-4-2502T154

Test Frequency [Power Density | Power Density| Duty Factor Pva?(-!:CruEI)aetr?gity Maﬁ:};"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 3.37 10.36 0.12 10.48 27.90 Pass
5785 3.41 10.40 0.12 10.52 27.90 Pass
5825 3.33 10.32 0.12 10.44 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® , Smem oL ® o mmm e
ot . o ofther 703 .
;.w J T ‘mvaMMW
SWE| 100 »;A 10 M%W WEH 100 M;ﬂm;;y/ \<U‘w‘““w
J‘MW Wy, L. ..WW %
[ ] [ ]
5825 MHz -
® ) R
ot = .
SWE| 100 :,;“‘;’:;J W\‘MW _
™ e,
[
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[TestMode  |IEEE 802.11a_Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 -0.11 0.12 0.01 10.46 Pass
5200 -0.29 0.12 -0.17 10.46 Pass
5240 0.20 0.12 0.32 10.46 Pass
5180 MHz 5200 MHz
& NS ® e i
et 13 =1:3 . ffpet 13 =i -
/ﬁzﬁj\ /hﬂu\\\
5240 MHz -
@ =
ffset 13 dB .
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AR

Center 5.825 GHz

Date: 5.MAR.2025

10:26:07

Span 50 MEz

Test Frequency [Power Density | Power Density| Duty Factor Pva?(-l:CruEI)aetr?gity Maﬁ:};"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 3.34 10.33 0.12 10.45 27.90 Pass
5785 3.52 10.51 0.12 10.63 27.90 Pass
5825 3.48 10.47 0.12 10.59 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® , Smem oL ® o mmm e
30 O et u 30 Offpet 9 dB n
' 10 W;N, 1o \\“W . SWE 100 ’Mf’n’r 10 \‘AW
W MM“M . -N”W m
[ ™ ]
5825 MHz -
® ) o 00 km s aem
ot = .
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[TestMode  |IEEE 802.11a _Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5180 2.91 0.12 3.03 10.46 Pass
5200 2.73 0.12 2.85 10.46 Pass
5240 3.13 0.12 3.26 10.46 Pass
Test Frequency [Power Density | Power Density| Duty Factor Pfﬁ;ﬁ”&ﬂﬁgﬂy Mal_)?rmtjm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 6.37 13.36 0.12 13.48 27.90 Pass
5785 6.48 13.47 0.12 13.59 27.90 Pass
5825 6.42 13.41 0.12 13.53 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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|Test Mode |IEEE 802.11n (HT20)_Main Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 -0.02 0.00 -0.02 10.46 Pass
5200 -0.08 0.00 -0.08 10.46 Pass
5240 0.06 0.00 0.06 10.46 Pass
5180 MHz 5200 MHz
& L. BE T ¥ N
et 13 =1:] . ffpet 13 =i:] -
T T 1T M
5240 MHz -
@ =
ffset 13 dB .
1T
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Date: 5.MAR.2025 10:36:29

Date: 5.MAR.2025

Test Frequency [Power Density | Power Density| Duty Factor PoC\A?(-!,‘CruEI)aetr?gity MaL)?lrm;Jm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 0.84 7.83 0.00 7.83 27.90 Pass
5785 1.52 8.51 0.00 8.51 27.90 Pass
5825 0.73 7.72 0.00 7.72 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® ’ e oo b T e ® R
30 O et n 30 Offpet 9 dB n
}F | "‘”"WK /F” ”""’1\
7 N [ N

10:39:59

5825 MHz

@

*RBW 100 kEz Marker

“VBW 300 kEz

Date: 5.MAR.2025 10:41:19

Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 2019 dB
[2 ]
-
f=
\
] /r \
H 100 pf lU’J
WWW“’”} NMM
Center 5.825 GHz 5 MHz/ Span 50 MHz
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|Test Mode |IEEE 802.11n (HT20)_Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 -0.02 0.00 -0.02 10.46 Pass
5200 -0.14 0.00 -0.14 10.46 Pass
5240 0.42 0.00 0.42 10.46 Pass
5180 MHz 5200 MHz
& L. BE T ® NS
et 13 =1:3 . ffpet 13 =i -
5240 MHz -
@ =
ffset 13 dB .
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Test Frequency [Power Density | Power Density| Duty Factor Pva?(-!:CruEI)aetr?gity Maﬁ:};"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 0.81 7.80 0.00 7.80 27.90 Pass
5785 1.40 8.39 0.00 8.39 27.90 Pass
5825 0.84 7.83 0.00 7.83 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® , e oo T s ® L mmEm e,
30 O et “ 30 Offpet 9 dB n
}F‘ | "“WK f[' - WW\

5825 MHz

@

*RBW 100 kEz Marker

*VBW 300 kHz 0.84 dBm
Ref 30 dBm *Att 30 dB SWT 20 ms 25700000 GHz
30 Offpet 20{% 4B
[+ ]
- ol
&= [,
X
) / K
H 100 £ 10|
I Pt

Center 5.825 GHz

Date: 5.MAR.2025

10:42:

24

Span 50 MEz
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[TestMode  [IEEE 802.11n (HT20)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5180 2.99 0.00 2.99 10.46 Pass
5200 2.90 0.00 2.90 10.46 Pass
5240 3.25 0.00 3.25 10.46 Pass
Test Frequency [Power Density | Power Density| Duty Factor Pfﬁ;ﬁ”&ﬂﬁgﬂy Mal_)?rmtjm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 3.84 10.83 0.00 10.83 27.90 Pass
5785 4.47 11.46 0.00 11.46 27.90 Pass
5825 3.80 10.79 0.00 10.79 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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30 offfet 13]3 dB

Center 5.19 GHz

10 MEZ/

Span 100 MEz

E!
EE
T

|Test Mode |IEEE 802.11n (HT40)_Main Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 -1.53 0.08 -1.45 10.46 Pass
5230 -1.65 0.08 -1.57 10.46 Pass
5190 MHz 5230 MHz
® ) e @ ] ] wom Tl

30 Offfet 13]9 dB

Test Frequency [Power Density | Power Density| Duty Factor Pc?v?tlacr:ulil)a;r?gity Mal_)?rm;"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 -2.32 4.67 0.08 4.75 27.90 Pass
5795 -2.09 4.90 0.08 4.98 27.90 Pass
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz 5795 MHz
® ’ e ® w00 m | alos amm
fz
. | ] ”“"‘W) . | ) '““MT\
DI et MN“‘“M ;Nr—w PN ]
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|Test Mode |IEEE 802.11n (HT40)_Aux Antenna
Test Frequency Power Density Duty Factor va?écrusegﬁgit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 -1.34 0.08 -1.26 10.46 Pass
5230 -1.38 0.08 -1.30 10.46 Pass
5190 MHz 5230 MHz
® ) s e @ ] ] I e
N T
Test Frequency [Power Density | Power Density| Duty Factor Pc?v?elzcrulgaetr?gity Maélr:;;lm Result
(MHz) (dBm/100 kHz)|(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 -2.34 4.65 0.08 4.73 27.90 Pass
5795 -2.26 4.73 0.08 4.81 27.90 Pass
NOTE: PSDdsm/500 kz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz 5795 MHz
® T L ® S
.
(7 A A
I - . .

Project No.: 2502T154

Page 164 of 190

Report Version: R01




y
3 L L Report No.: BTL-FCCP-4-2502T154

[TestMode  [IEEE 802.11n (HT40)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 1.58 0.08 1.66 10.46 Pass
5230 1.50 0.08 1.58 10.46 Pass
Test Frequency |Power Density | Power Density| Duty Factor Pc?vsclac;ulil)a;r?gity Maﬁmtjm Result
(MHz) (dBm/100 kHz)[(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 0.68 7.67 0.08 7.75 27.90 Pass
5795 0.84 7.83 0.08 7.91 27.90 Pass
NOTE: PSDdgms00 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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[TestMode  |IEEE 802.11ac (VHT80)_Main Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 -4.36 0.10 -4.26 10.46 Pass
5210 MHz -
® j A
Off. 1319 daB .
= |
—
Test Frequency |Power Density | Power Density| Duty Factor Pc?v?elcrulgaetr?gity Maljlrm?m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -6.13 0.86 0.10 0.96 27.90 Pass

NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

® “REW 100 kHz Marker 1 [T
*VBW 300 kHz
Ref 30 dBm 30 4B SWT 20 ms [
0 Offpet 20|95 dB
[ 5]
L Ry
.
H 10¢ £ 1
I R S
Center 5.775 GEz 20 MEz/ Span 200 MHzZ
Date: 5.MAR.2025 17:50:23
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[TestMode  |IEEE 802.11ac (VHT80)_Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 -4.16 0.10 -4.06 10.46 Pass
5210 MHz -
@ j A
Off. 1319 daB .
= |
. S -~
Test Frequency |Power Density | Power Density| Duty Factor Pc?v?elcrulgaetr?gity Maljlrm?m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -6.20 0.79 0.10 0.89 27.90 Pass

NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

® “REW 100 kHz Marker 1 [T
*VBW 300 kHz
Ref 30 dBm 30 4B SWT 20 ms 84
0 Offpet 20|95 dB
[ 5]
L Ry
.
1
H 10¢ £ 1
G SR B
Center 5.775 GEz 20 MEz/ Span 200 MHzZ
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[TestMode  |IEEE 802.11ac (VHT80)_Total
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) (4B /MHZ)V (dBm/MHz)
5210 -1.25 0.10 -1.15 10.46 Pass
Test Frequency |Power Density | Power Density| Duty Factor Pc?\:(la?ulil)a;r?gity Maﬁmtjm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -3.15 3.84 0.10 3.93 27.90 Pass
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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|Test Mode |IEEE 802.11ax (HE20)_Main Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 0.19 0.00 0.19 10.46 Pass
5200 0.06 0.00 0.06 10.46 Pass
5240 -0.21 0.00 -0.21 10.46 Pass
5180 MHz 5200 MHz
Y e . EIE T ® o e mE
30 ££ 1 =1:] . Off 1 =i:] -
= =,
- + t [ —
5240 MHz -
® e . B
f£ 13 dB .
T 1]
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Date: 5.MAR.2025 11:42:28

Date: 5.MAR.2025

11:44:13

Test Frequency [Power Density | Power Density| Duty Factor PoC\A?(-!,‘CruEI)aetr?gity MaL)?lrm;Jm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 -1.13 5.86 0.00 5.86 27.90 Pass
5785 -1.07 5.92 0.00 5.92 27.90 Pass
5825 -1.36 5.63 0.00 5.63 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® ’ e oo b T L ® L mmm e,
30 O et n 30 Offpet 9 dB n

5825 MHz

@

*RBW 100 kEz Mar

“VBW 300 kEz

ker 1 [T1 ]
-1.36 dBm
5.828700000 GHz

Ref 30 dBm *Att 30 dB SWT 20 ms

30 Offpet 20{% 4B

- |
-
& [,

1
] lrf«
H 100 £ 10|
|y T ]

Center 5.825 GHz

Date: 5.MAR.2025 11:45:32

Span 50 MEz
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|Test Mode |IEEE 802.11ax (HE20)_Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) ( dBm/MHZ)y (dBm/MHz)
5180 0.09 0.00 0.09 10.46 Pass
5200 -0.09 0.00 -0.09 10.46 Pass
5240 0.1 0.00 0.1 10.46 Pass
5180 MHz 5200 MHz
& L. BE T ® NS
et 13 =1:] . ffpat 1 B -
5240 MHz -
%
ffset 13 dB .
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Report No.: BTL-FCCP-4-2502T154

Test Frequency [Power Density | Power Density| Duty Factor PoC\A?(-!,‘CruEI)aetr?gity MaL)?lrm;Jm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 -1.16 5.83 0.00 5.83 27.90 Pass
5785 -1.06 5.93 0.00 5.93 27.90 Pass
5825 -1.09 5.90 0.00 5.90 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz 5785 MHz
® ’ e oo b T s ® R
30 O et n 30 Offpet 9 dB n
T R
I — \ —— Ii.www// \ ——

5825 MHz

@

*RBW 100 kEz Mar

“VBW 300 kEz

ker 1 [T1 ]
-1.09 dBm
5.827100000 GHz

Ref 30 dBm *Att 30 dB SWT 20 ms
30 Offpet 20{% 4B
- ol
&= [,
.
.

Center 5.825 GHz

Date: 5.MAR.2025 11:53:50

Span 50 MEz
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3 L L Report No.: BTL-FCCP-4-2502T154

[TestMode  |IEEE 802.11ax (HE20)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5180 3.15 0.00 3.15 10.46 Pass
5200 3.00 0.00 3.00 10.46 Pass
5240 2.96 0.00 2.96 10.46 Pass
Test Frequency [Power Density | Power Density| Duty Factor Pfﬁ;ﬁ”&ﬂﬁgﬂy Mal_)?rmtjm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 1.87 8.86 0.00 8.86 27.90 Pass
5785 1.95 8.94 0.00 8.94 27.90 Pass
5825 1.79 8.78 0.00 8.78 27.90 Pass
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE40)_Main Antenna
Test Frequency Power Density Duty Factor va?écrusegﬁgit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 -2.05 0.10 -1.95 10.46 Pass
5230 -1.62 0.10 -1.52 10.46 Pass
5190 MHz 5230 MHz
® ) e @ ] ] e e
] - [ ] ] R
Test Frequency [Power Density | Power Density| Duty Factor Pc?v?tlacr:ulil)a;r?gity Mal_)?rm;"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 -4.16 2.83 0.10 2.93 27.90 Pass
5795 -4.02 2.97 0.10 3.07 27.90 Pass
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz 5795 MHz
® ’ w00 mr e ame ® e
fz 5|
I — | I — ]
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Report No.: BTL-

FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE40)_Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 -1.76 0.10 -1.66 10.46 Pass
5230 -1.40 0.10 -1.30 10.46 Pass
5190 MHz 5230 MHz
® ) e @ ] ] o

E!
EE
T

N~ ] ]
Test Frequency [Power Density | Power Density| Duty Factor Pc?v?tlacr:ulil)a;r?gity Mal_)?rm;"m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 -4.20 2.79 0.10 2.89 27.90 Pass
5795 -3.98 3.01 0.10 3.1 27.90 Pass
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz 5795 MHz
® ’ B e ® e
fz 5|
I S L] ] ]
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[TestMode  |IEEE 802.11ax (HE40)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 1.11 0.10 1.20 10.46 Pass
5230 1.50 0.10 1.60 10.46 Pass
Test Frequency |Power Density | Power Density| Duty Factor Pc?vsclac;ulil)a;r?gity Maﬁmtjm Result
(MHz) (dBm/100 kHz)[(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 -1.17 5.82 0.10 5.92 27.90 Pass
5795 -0.99 6.00 0.10 6.10 27.90 Pass
NOTE: PSDdgms00 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE80)_Main Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 -4.38 0.06 -4.32 10.46 Pass
5210 MHz -
@ j T e,
Off. 1319 daB .
= |
Test Frequency |Power Density | Power Density| Duty Factor Pc?v?elcrulgaetr?gity Maljlrm?m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -7.06 -0.07 0.06 -0.01 27.90 Pass

NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

® “REW 100 kHz Marker 1 [T
*VBW 300 kHz
Ref 30 dBm 30 4B SWT 20 ms 79
0 Offpet 20|95 dB
[ 5]
L Ry
.
1
H 10¢ £ 1
Center 5.775 GEz 20 MEz/ Span 200 MHzZ
Date: 5.MAR.2025 17:52:40
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE80)_ Aux Antenna
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 -4.16 0.06 -4.10 10.46 Pass
5210 MHz -
@ A
Off. 1319 daB .
= |
Test Frequency |Power Density | Power Density| Duty Factor Pc?v?elcrulgaetr?gity Maljlrm?m Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -7.01 -0.02 0.06 0.04 27.90 Pass

NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

® “REW 100 kHz Marker 1 [T
*VBW 300 kHz
Ref 30 dBm 30 4B SWT 20 ms
0 Offpet 20|95 dB
[ 5]
o
.
|1
H 10¢ £ 1
Center 5.775 GEz 20 MEz/ Span 200 MHzZ
Date: 5.MAR.2025 17:54:00
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Report No.: BTL-FCCP-4-2502T154

[TestMode  |IEEE 802.11ax (HE80)_Total
] Calculated . -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) (4B /MHZ)V (dBm/MHz)
5210 -1.26 0.06 -1.19 10.46 Pass
Test Frequency |Power Density | Power Density| Duty Factor Pc?\:(la?ulil)a;r?gity Maﬁmtjm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 -4.02 2.97 0.06 3.03 27.90 Pass
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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Report No.: BTL-FCCP-4-2502T154

For RU Configuration:

|Test Mode

IEEE 802.11ax (HE20)_Main

Test Frequency

Power Density

Duty Factor

Calculated

Maximum Limit

(MHz) (dBm/MHz) (dB) P?&"I’Ber;/DN‘sz')ty (dBm/MHz) | Result

5180 MHz_Ful 2031 0.06 -0.25 10.46 Pass
5180 MHz - 26 Tones 20.74 0.06 20.68 10.46 Pass
5180 MHz - 52 Tones 210 0.06 2.04 10.46 Pass
5180 MHz - 106 Tones 20.70 0.06 0,64 10.46 Pass

5180 MHz_Full

5180 MHz - 26 Tones

® RBW 1 MHZ Marker 1 [T1 ]
VEW 3 MHz -0.31 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.172600000 GHz

20 offfet 13[9 dB

Center 5.18 GHz 5 MHz/

Date: 13.MAR.2025 15:46:26

@

Ref 20 dBm

REW 1 MEz

Marker 1 [T1 ]

VBW 3 MHz -0.74 cBm

Att 30 dB

SWT 20 ms

5.171500000 GEz

20 Off]

et 13]9 aB

/;\

\

Center 5.18 GHz

Date: 13.MAR.2025

5 MEz/

16:08:27

Span 50 MHz

5180 MHz - 52 Tones

5180 MHz -

106 Tones

®

Ref 20 dBm Att 30 dB

REW 1 MHz
VBW 3 MHz -2.10 dBm
SWT 20 ms 5.172900000 GHz

Marker 1 [T1

20 Offfet 133 dB

=

HH
ElE

Center 5.18 GHz 5 MEz/

Date: 13.MAR.2025 16:01:57

Span 50 MEZ

®

REW 1 MEZ

Marker 1 [T1 ]

EE
ElE

Date: 13.MAR.2025

15:58:18

VBW 3 MHz -0.70 GBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.172300000 GHz
20 Offfet 13[9 dB

1
) A
-2
3 /
swe 100 bt / 10p M

-5
Center 5.18 GHz 5 MEz/ Span 50 MHz
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Report No.: BTL-FCCP-4-2502T154

Test Frequency [Power Density | Power Density| Duty Factor PoC\:écrug)aetﬁgity Mal_)?rm;"m Result
(MHz) (dBm/100 kHz)|(dBm/500 kHz) (dB) (dBm/500 kHiz)|(dBm/500 kHz)
5745 MHz_Full -0.57 6.42 0.06 6.48 27.90 Pass
5745TMHZ -26 -0.80 6.19 0.06 6.25 27.90 Pass
ones
5745TMHZ - 52 0.73 6.26 0.06 6.32 27.90 Pass
ones
5745TMHZ -106] 568 6.31 0.06 6.37 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz Full 5745 MHz - 26 Tones
® e e ® e
Qff 't o dB u Off 't dB u
= o5 |
— s
/ -
5745 MHz - 52 Tones 5745 MHz - 106 Tones
O e e EERET T ® e meaa BEET
£ dB u ff dB u
= o5 |
/ - / ™
M ] R [ U
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Report No.: BTL-FCCP-4-2502T154

|Test Mode

|IEEE 802.11ax (HE20)_Aux

Test Frequency Power Density Duty Factor Pc?valacrulgi}r?gity Maximum Limit Result
(MHz) (dBm/MHz) (dB) (dBm/MHz) (dBm/MHz)

5180 MHz_Full 0.33 0.06 0.39 10.46 Pass
5180 MHz - 26 Tones -0.09 0.06 -0.03 10.46 Pass
5180 MHz - 52 Tones -1.44 0.06 -1.38 10.46 Pass
5180 MHz - 106 Tones -0.72 0.06 -0.66 10.46 Pass

5180 MHz_Full

5180 MHz - 26 Tones

@

Ref 20 dBm

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 0.33 dBm
Att 30 dB SWT 20 ms 5.172400000 GHz

20 offfet 13[9 dB

@

Ref 20 dBm

REW 1 MEz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-0.09 cBm

Att 30 dB 5.171400000 GEz

20 Offfet 13

3\

\

Date: 13.MAR.2025

16:02:23

I
—
—5
—6
Center 5.18 GHz 5 MHZ/ Span 50 MEz Center 5.18 GHz 5 MEz/ Span 50 MHz
Date: 13.MAR.2025 15:46:53 Date: 13.MAR.2025 16:08:57
® RBW 1 MHZ Marker 1 [T1 ® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -1.44 dBm VEW 3 MEz -0.72 cBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.172300000 GHz Ref 20 dBm Att 30 dB SWT 20 ms 5.172300000 GHz
20 Offpet 13]9 dB 20 offfet 139 aB
=
L z
-1 -1
-z
/ \ . /
H 100 ,/u "MN swH 100 yuw e
-5
Center 5.18 GHz 5 MEz/ Span 50 MEZ Center 5.18 GHz 5 MEZ/ Span 50 MEz

Date: 13.MAR.2025

15:59:01
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Report No.: BTL-FCCP-4-2502T154

Test Frequency [Power Density | Power Density| Duty Factor PoC\:écrug)aetﬁgity Mal_)?rm;"m Result
(MHz) (dBm/100 kHz)|(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5745 MHz_Full -0.64 6.35 0.06 6.41 27.90 Pass
5745TMHZ -26 074 6.25 0.06 6.31 27.90 Pass
ones
5745TMHZ - 52 -0.86 6.13 0.06 6.19 27.90 Pass
ones
5745TMHZ 1061 569 6.30 0.06 6.36 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5745 MHz Full 5745 MHz - 26 Tones
® R o ® R
Qff 't o dB u Off dB u
R ~
5745 MHz - 52 Tones 5745 MHz - 106 Tones
O e e EERET T ® e meaa BEET
£ dB u Off dB u
= | == |
/1 e
——t et e ] SR
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE20)_Total
Test Frequency Power Density Duty Factor va?écrusegﬁgit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)

5180 MHz_Full 3.03 0.06 3.10 10.46 Pass
5180 MHz - 26 Tones 2.61 0.06 2.67 10.46 Pass
5180 MHz - 52 Tones 1.25 0.06 1.32 10.46 Pass
5180 MHz - 106 Tones 2.30 0.06 2.36 10.46 Pass

Test Frequency |Power Density | Power Density| Duty Factor P()Cvsclacr:ulil)aetr?gity Maﬁmgm Result

(MHz) (dBm/100 kHz)|(dBm/500 kHz) (dB) (dBm/500 kH2)|(dBm/500 kHz)

5745 MHz Full 2.41 9.40 0.06 9.46 27.90 Pass

o745 Miz - 26 2.24 9.23 0.06 9.29 27.90 Pass
ones

o745 Miz - 52 2.22 9.21 0.06 9.27 27.90 Pass
ones

OT4S MHz -1061 533 9.32 0.06 9.38 27.90 Pass
ones

NOTE: PSDdgm/s00 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

Project No.: 2502T154

Page 184 of 190

Report Version: R01




3L

Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE40)_Main
: Calculated : -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 MHz_Full -2.01 0.21 -1.80 10.46 Pass
5190 MHz - 242 Tones -2.19 0.21 -1.98 10.46 Pass
5190 MHz_Full 5190 MHz - 242 Tones
® .. wE ®. E
o= | ) B | s )
- -
L/ N -/ e
Test Frequency |Power Density | Power Density| Duty Factor va\?‘l;;utl)a;ﬁgity Maélr]r?igm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 MHz Full -3.59 3.40 0.21 3.61 27.90 Pass
PTeO MHz 2421 379 3.20 0.21 3.41 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz_ Full 5755 MHz - 242 Tones
® mon ® wn
= | & |
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE40)_Aux
: Calculated : -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 MHz_Full -1.24 0.21 -1.03 10.46 Pass
5190 MHz - 242 Tones -1.38 0.21 -1.17 10.46 Pass
5190 MHz_Full 5190 MHz - 242 Tones
e .. i ® N
o= | - ) B | )
- -
Test Frequency |Power Density | Power Density| Duty Factor va\?‘l;;utl)a;ﬁgity Maélr]r?igm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 MHz Full -3.20 3.79 0.21 4.00 27.90 Pass
PTeO MHz 2421 363 3.36 0.21 3.57 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5755 MHz_ Full 5755 MHz - 242 Tones
® mon ® wn
= | & |
- ] T ™~
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Report No.: BTL-FCCP-4-2502T154

[TestMode  |IEEE 802.11ax (HE40)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5190 MHz_Full 1.40 0.21 1.61 10.46 Pass
5190 MHz - 242 Tones 1.24 0.21 1.45 10.46 Pass
Calculated Maximum

Test Frequency |Power Density | Power Density| Duty Factor Power Density Limit Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5755 MHz_Full -0.38 6.61 0.21 6.82 27.90 Pass
PTOO MMz 2421 70 6.29 0.21 6.50 27.90 Pass
ones
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE80)_Main
: Calculated : -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 MHz_Full -4.35 0.31 -4.04 10.46 Pass
5210 MHz - 484 Tones -4.43 0.31 -4.12 10.46 Pass
5210 MHz_Full 5210 MHz - 484 Tones
® .. wE ®. E
o= | ) B | )
Test Frequency |Power Density | Power Density| Duty Factor va\?‘l;;utl)a;ﬁgity Maélr]r?igm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 MHz Full -6.79 0.20 0.31 0.51 27.90 Pass
O7To MHz 4841 729 1030 0.31 0.01 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5775 MHz_ Full 5775 MHz - 484 Tones
® mon ® wn
= | & |
]
Lo . ik"'\ww_\
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Report No.: BTL-FCCP-4-2502T154

|Test Mode |IEEE 802.11ax (HE80)_Aux
: Calculated : -
Test Frequency Power Density Duty Factor Power Densit Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 MHz_Full -3.46 0.31 -3.15 10.46 Pass
5210 MHz - 484 Tones -3.58 0.31 -3.27 10.46 Pass
5210 MHz_Full 5210 MHz - 484 Tones
® .. wE ®. NS
o= | ) B | )
\ -
e —— B — L s SSS S
Test Frequency |Power Density | Power Density| Duty Factor va\?‘l;;utl)a;ﬁgity Maélr]r?igm Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 MHz Full -7.07 -0.08 0.31 0.23 27.90 Pass
O775 MHz - 4841 759 060 0.31 0.29 27.90 Pass
ones
NOTE: PSDdgm/s00 kiz = PSDdaem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)
5775 MHz_ Full 5775 MHz - 484 Tones
® mon ® T
= | & |
B \\—\ | / “ﬂ\"’*‘“‘l"v\
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Report No.: BTL-FCCP-4-2502T154

[TestMode  |IEEE 802.11ax (HE80)_Total

Test Frequency Power Density Duty Factor Pc?v?clacrulgi}r?git Maximum Limit Result
(MHz) (dBm/MHz) (dB) @B /MHZ)V (dBm/MHz)
5210 MHz_Full -0.87 0.31 -0.56 10.46 Pass
5210 MHz - 484 Tones -0.97 0.31 -0.67 10.46 Pass
Calculated Maximum

Test Frequency |Power Density | Power Density| Duty Factor Power Density Limit Result
(MHz) (dBm/100 kHz)|{(dBm/500 kHz) (dB) (dBm/500 kHz)|(dBm/500 kHz)
5775 MHz_Full -3.92 3.07 0.31 3.38 27.90 Pass
STTO MMz 454 443 2.56 0.31 2.87 27.90 Pass
ones
NOTE: PSDdsm/500 kiz = PSDdem/100kHz + 10 X 10g10(500 KHz / 100 kHZz)

End of Test Report
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